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1. TEST REPORT CERTIFICATION

Applicant : QUALCOMM INCORPORATED
Address : 5775 Morehouse Drive San Diego California United States 92121
Equipment Under Test : Qualcomm RoHS WLAN CardBus b/g/n Adapter

for 2.4 GHz Client Applications

Model : 65-VE241-P1
Trade Name : Qualcomm
Tested Date . April 03 ~ May 04, 2007

APPLICABLE STANDARD

STANDARD TEST RESULT

FCC Part 15 Subpart C:2004 AND

No non-compliance noted
ANSI C63.4:2003

Approved by: Reviewed by:

%
S.B.Lu '

&
Assistant Manager of Hsinchu Laboratonr@
Compliance Certification Services Inc. - 3

WE HEREBY CERTIFY THAT: The measurements shown in the attachment were made in
accordance with the procedures indicated, and the energy emitted by the equipment was found to
be within the limits applicable. We assume full responsibility for the accuracy and completeness
of these measurements and vouch for the qualifications of all persons taking them.
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2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Qualcomm RoHS WLAN CardBus b/g/n Adapter for 2.4 GHz Client
Applications

Model Number 65-VE241-P1
IEEE 802.11b/g, 802.11n HT20 : 2412MHz~2462MHz
IEEE 802.11n HT40 : 2422MHz~2452MHz
IEEE 802.11b : 27.02dBm
IEEE 802.11g : 25.42dBm
IEEE 802.11n HT20 : 24.80dBm
IEEE 802.11n HT40 : 23.93dBm
Channel Spacing IEEE 802.11b/g, 802.11n HT20/HT40 : SMHz
IEEE 802.11b/g, 802.11n HT20 : 11 Channels
IEEE 802.11n HT40 : 7 Channels
IEEE 802.11b: 1 - 11 Mbps
IEEE 802.11g : 6 - 54 Mbps
IEEE 802.11n HT20 : 6.5 — 144 Mbps
IEEE 802.11n HT40 : 13.5 — 300 Mbps
Proprietary : 24 — 126 Mbps (20 MHz Channel )
12 — 315 Mbps (40 MHz Channel)
IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
Type of Modulation | IEEE 802.11g : OFDM (64QAM, 16AQM, QPSK, BPSK)
IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)
Frequency Selection | by software / firmware

Product Name

Frequency Range

Transmit Power

Channel Number

Transmit Data Rate

Antenna Type Printed Antenna, Antenna Max Gain : 1.44dBi at 2.4GHz ( x 3).
Power Source 3.3VDC (From Notebook PC, Powered From Host Device)
Remark:

1. The sample selected for test was engineering sample that approximated to production product and
was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: J9C-65VE241P1 filing to comply with
Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

3. For more details, please refer to the User’s manual of the EUT.
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3. DESCRIPTION OF TEST MODES

The EUT is an 802.11n MIMO transceiver in CardBus form factor. It has two transmitter chains
and three receive chains (2 x 3 configurations). The 2 X 3 configuration is implemented with two
outside chains (Chain 0 and 1) and the middle chain (Chain 2) Rx only.

The RF chipset is manufactured by QUALCOMM International, Inc.

The antenna peak gain 1.44dBi (highest gain) were chosen for full testing.

IEEE 802.11b mode, IEEE 802.11g mode, IEEE 802.11n HT20 mode
The EUT had been tested under operating condition.

There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 1Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode
The EUT had been tested under operating condition.

There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode : 13.5Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the
investigations by measuring the PSD and average power across all the data rates, bandwidths,

modulations and spatial stream modes.

The worst-case channel is determined as the channel with the highest output power. The highest
measured output power was at 2437 MHz. Thus all emissions tests were made in the IEEE
802.11b mode, 2437 MHz, 1Mb/s.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CRF 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209
and 15.247.

5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Rm.258, Bldg.17, NO.195 , Sec. 4, Chung Hsing Rd., Chu-Tung Chen. Hsin-Chu,

Taiwan 310 R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI
C63.4 and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly
polarized antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide,
horn. Spectrum analyzers with preselectors and quasi-peak detectors are used to perform
radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI
Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference

Measuring Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of
accreditation under Lab Code: 200118-0 to perform Electromagnetic Interference tests
according to FCC PART 15 AND CISPR 22 requirements. No part of this report may be
used to claim or imply product endorsement by NVLAP or any agency of the US
Government. In addition, the test facilities are listed with Federal Communications

Commission (registration no: 90585 and 90584).
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5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country | Agency Scope of Accreditation Logo
EN 55014-1, AS/NZS 1044, CNS 13783-1,
IEC/CISPR 14-1, IEC/CISPR 22, EN 55022, NV& @ Y
USA NVLAP [EN 61000-3-2, EN 61000-3-3, ANSI C63.4, ,
AS/NZS CISPR 22, AS/NZS 3548, IEC 200118-0

61000-4-2/3/4/5/6/8/11

USA FCC 3/10 meter Open Area Test Sites to perform FCC @

Part 15/18 measurements
90585, 90584

3/10 meter Open Area Test Sites to perform VCCI
conducted/radiated measurements R-1229/1189

C-1250/1294

Japan VCCI

FCC Method-47 CFR Part 15 Subpart C,D,E

CISPR 11, FCC METHOD-47 CFR Part 18, EN

55011, CNS 13803, CISPR 13, CNS 13439, FCC TAF
Taiwan TAF  |Method-47 CFR Part 15 Subpart B, CISPR 14-1, .

EN 55014-1, CNS 137831, EN 55015, CNS Teting Laboratory

14115, CISPR 22, EN 55022, VCCI CNS 0240

13438, EN 61000-4-2/3/4/5/6/8/11

#‘ﬁ‘
CNS 13803, CNS 13438, CNS 13439, SL2-IS-E-0002

CNS 13783-1, CNS 14115 SL2-IN-E-0002
SL2-A1-E-0002

SL2-R1-E-0002
SL2-R2-E-0002
SL2-L1-E-0002

| |
Industry | 59212, Tssue 1 Canadi
Canada 1IC 4417-1

* No part of this report may be used to claim or imply product endorsement by NVLAP or any agency
of the US Government.

Taiwan BSMI

Canada
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6. CALIBRATION AND UNCERTAINTY

6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer’s recommendations, and is traceable to

recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for

tests performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 1000 MHz +/-3.2dB
Radiated Emission, 1 to 26.5 GHz +/-3.2dB
Power Line Conducted Emission +/-2.1 dB

Uncertainty figures are valid to a confidence level of 95%
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7. SETUP OF EQUIPMENT UNDER TEST
SUPPORT EQUIPMENT
No. Product Manufacturer|  Model No. Serial No. FCCID
! Notebook PC IBM T42 99YP37K DoC
AC Adapter IBM 08K 8202 11S08K8202Z1Z9UZ48L2N6 N/A
) Notebook PC DELL Latitude D610 |CN-0C4708-48643-625-5565 E2K24BNHM
AC Adapter DELL PA-1650-05D2 ICN-0F7970-71615-62A-7BES8 N/A
3 Notebook PC DELL Latitude D610 |CN-0XD762-48643-637-1743 E2K24BNHM
AC Adapter DELL PA-1650-05D2 |CN-0F7970-71615-634-4D9%4 N/A
4 erelf)isi Iﬁ"cess D-Link | DWL-7100AP DQ6114B00002 KA22003040018-1
5 |DC Power Supply Agilent E3640A MY40005661 N/A
6 Printer HP hp desk jet 948¢ CN19S6S1XS DoC
7 |Cardbus Bxtender| - oy ARD | PCCextend 140A C140A-12752 N/A
Cardbus

SETUP DIAGRAM FOR TESTS

EUT & peripherals setup diagram is shown in appendix setup photos.
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EUT OPERATING CONDITION

For RF :
1. Set up all computers like the setup diagram.
2. Run runPtt.bat
3. The “Airgo PTT 0.0.0.0 ” software was used for testing.
The EUT driver software installed in the host support equipment during testing was
Airgo Networks AGN400 True MIMO (tm) Wireless Adapter.
=>» Connect to Local Adapter = Connect
(1) TX Mode:
= Chain Selection: TOT1 _ONLY
= Tx Power: Open TPC
= Tx Data Rate:
11b mode : 1Mbps (11B LONG 1)
11g mode (11A/G SSF SIMO): 6Mbps (11A/G SSF SIMO 6)
11n HT20 (11A/G MCS Index #0-15 20MHz) mode : 6.5Mbps (11A/G MCS 1INSS 6 5)
11n HT40 (11A/G MCS Index #0-15 40MHz) mode : 13.5Mbps (11A/G MCS 1INSS CB 13 5)
= Power control (Forced Tx Gain)
IEEE 802.11b Channel Low (2412MHz) Tx0 188 / Tx1 168
IEEE 802.11b Channel Middle (2437MHz) Tx0 173 / Tx1 143
IEEE 802.11b Channel High (2462MHz) Tx0 165 / Tx1 146
IEEE 802.11g Channel Low (2412MHz) Tx0 182/ Tx1 156
IEEE 802.11g Channel Middle (2437MHz) Tx0 160 / Tx1 137
IEEE 802.11g Channel High (2462MHz) Tx0 145 / Tx1 122
IEEE 802.11n HT20 Channel Low (2412MHz) Tx0 181 / Tx1 155
IEEE 802.11n HT20 Channel Middle (2437MHz) Tx0 158 / Tx1 127
IEEE 802.11n HT20 Channel High (2462MHz) Tx0 144 / Tx1 119
IEEE 802.11n HT40 Channel Low (2422MHz) Tx0 161 / Tx1 134
IEEE 802.11n HT40 Channel Middle (2437MHz) Tx0 156 / Tx1 127
IEEE 802.11n HT40 Channel High (2452MHz) Tx0 137 / Tx1 114
(2) RX Mode (Received Frames):
= Chain Selection: ROR1R2_ONLY
= 11a: Selection
= 11b: Selection
= 11n: Selection
4. All of the function are under run.
5. Start test.

For Normal operating :

Set up all computers like the setup diagram.

Notebook PC (2) ping 192.168.0.10 —t to Notebook PC (1).
Notebook PC (1) ping 192.168.0.20 —t to Notebook PC (2).
Notebook PC (1) ping 192.168.0.50 —t to Wireless Access Point (4).
All of the function are under run.

Start test.

SAINAEF I



Compliance Certification Services Inc.

FCCID

11 of 167

- J9C-65VE241P1
Report No. : 70403205-RP1
Page

8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6dB BANDWIDTH

LIMIT

§ 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least S00kHz

TEST EQUIPMENT

Description & Manufacturer

Model No. | Serial No.

Date of Calibration

ROHDE & SCHWARZ SPECTRUM
ANALYZER

FSEK30 | 835253/002

October 18, 2006

AGILENT SPECTRUM ANALYZER

E4446A |MY433601.32

March 22, 2007

TEST SETUP

EUT

SPECTRUM

TEST PROCEDURE

ANALYZER

The transmitter output was connected to a spectrum analyzer. The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100 KHz RBW and 300 KHz VBW. The
6dB bandwidth is defined as the total spectrum the power of which is higher than peak power

minus 6dB.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b mode

Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 Chain 1 (kHz)
Low 2412 8500 8650 500 PASS
Middle 2437 11050 12500 500 PASS
High 2462 9000 10050 500 PASS

IEEE 802.11g mode

Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 Chain 1 (kHz)
Low 2412 16350 16400 500 PASS
Middle 2437 16350 16350 500 PASS
High 2462 16450 16300 500 PASS

IEEE IEEE 802.11n HT20 mode

Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 Chain 1 (kHz)
Low 2412 17100 16950 500 PASS
Middle 2437 16650 16950 500 PASS
High 2462 17000 17000 500 PASS

IEEE 802.11n HT40 mode

Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 Chain 1 (kHz)
Low 2422 35150 35100 500 PASS
Middle 2437 33800 35050 500 PASS
High 2452 35150 35050 500 PASS
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6dB BANDWIDTH (IEEE 802.11b mode )

CH Low ( IEEE 802.11b mode-Chain 0 )

- Agilent 10:19:43  Apr 26, 2687 R T
GdB BH, b Mode Low Ch. a Mkrl 858 MHz

Ref 20 dBm Atten 28 dB -@8.51 dB
#Peak

LDQ AR _ b 1
la O T o
dB/ I HF "

i
: | |
Lgl;nu M, MM )L‘l \‘M M,

AN RN
S3FCW%\N Aol

£
FTun
Swp

Center 2.412 08 GHz Span 58 MHz
#Res B 108 kHz #\VBH 300 kHz Sweep 20 ms (1081 prs)

CH Middle ( IEEE 802.11b mode-Chain 0 )

# Agilent 18:63:01 Apr 26, 2067 R T
6dB BH, b Mode Mid Ch. a Mkrl 11.65 MHz

Ref 26 dBm Atten 20 dB 012 dB
#Peak

Log

1@ LR i
s )v'?l AP
Offst -

i i )
/' |
Lgf;nu IMMUJ Ml WLJ P‘WLM
VLos2ly, M f V " M‘L

¥ L b Lr X
s3 FC[ |/ H,J" Y
£
FTun
Swip
Center 2.437 88 GHz Span 58 MHz

#Res BH 168 kHz #VEBW 300 kHz Sweep 20 ms (1881 pts)
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CH High ( IEEE 802.11b mode-Chain 0 )

- Agilent 63:47:65 Apr 26, 2087 R T
6dB BH, b Mode High Ch. a Mkrl 9.80 MHz

Ref 26 dBm Atten 20 dB -B.34 dB
#Peak

Log ‘

10 PTIIATRET
dB/ M i %
0ffst | ]HI
12 jﬂ \'“1
dB

0] / \
6.5

dBm

LgAw M#MU\.M J‘L‘l LH JMy M

e A

£t
FTun
Swp

Center 2.462 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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CH Low ( IEEE 802.11b mode-Chain 1 )

W Agilent 10:12:37 Apr 26, 2007 R T
6dB BH, b Mode Low Ch. a Mkrl 8.65 MHz

Ref 26 dBm Atten 20 dB 1.13 dB
#Peak

i PR

& P i B

1 /! Y

0, / .

ng;nu sy 1 fL\ ﬂ] Mty M
T

V1 32 A

|,

53 FC WJ " w W"'I" |
E(f):

FTun

Swp

Center 2.412 8@ GHz Span 56 MHz
#Res BH 100 kHz #UBH 308 kHz Sweep 20 ms (1001 prs)

CH Middle ( IEEE 802.11b mode-Chain 1)

W Agilent 09:56:51 Apr 26, 2007 R T
6dB BH, b Mode Mid Ch. a Mkrl 12.58 MHz
Reft 28 dBm Atten 28 dB -8.18 dB
#Peak
Log 1R [IREINT
19 ST

5/ Rl 1

12 ! o
: f \
Lgf;nu IJ/l'anJ |U"'\ V’q HMJb Yf‘m\l
[ W T

vios2l |, P
53 FCW[’\ ! W W""

£t !

FTun

Swp

Center 2.437 08 GHz Span 58 MHz

#Res BH 188 kHz #YBH 308 kHz Sreep 20 ms (1001 pts)
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CH High ( IEEE 802.11b mode-Chain 1)

% Agilent 63:38:18 Apr 26, 2087 R T
6dB BH, b Mode High Ch. a Mkrl 18.85 MHz

Ref 26 dBm Atten 20 dB -B.22 dB
#Peak ‘

Log il
ég/ N ZiallaSH TN
0ffst 'Mw UM'

12 ff \\t
dB

0] f \
6.5 .

dBm

LgAw EN JWHM UJ .'\W,M

Ul 2y ) wf V QWV&I
53 FC[ ] Ll

£t
FTun
Swp

Center 2.462 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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6dB BANDWIDTH ( IEEE 802.11g mode )

CH Low ( IEEE 802.11g mode-Chain 0 )

- Agilent 20:43:31 Apr 23, 2687 R T
GdB BH, g Mode Low Ch. a Mkrl 16.35 MHz

Ref 20 dBm Atten 28 dB -0.86 dB
#Peak

Log
18

dB/ i?'fﬂj. L,,,wm L
Offst ! i
12 j L
dB

Dl

1.9 "
dBm

LaAy y N%
Vi os2 |

53 FC

£
FTun
Swp

Center 2.412 08 GHz Span 58 MHz
#Res B 108 kHz #\VBH 300 kHz Sweep 20 ms (1081 prs)

CH Middle ( IEEE 802.11g mode-Chain 0 )

# Agilent 14:55:15 Apr 24, 2067 R T
6dB BH, g Mode Mid Ch. a Mkrl 16.35 MHz

Ref 26 dBm Atten 20 dB -8.23 dB
#Peak

Log
18

dB/ iR 1
Offst “"““*&Mﬂl—”’;%tv

12 j

dB

Dl I,/ Rk
A.4

dBm

LogAw m iMM‘J

T
Wl 52
n FCM T |r|l'"ﬂ|

£
FTun
Swip

Center 2.437 88 GHz Span 58 MHz
#Res BH 188 kHz #\BH 368 kHz Sweep 20 ms (1881 prs)
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CH High ( IEEE 802.11g mode-Chain 0 )

¥ Agilent 28:26:54 Apr 23, 2007 R T

BdB BH, g Mode High Ch. a Mkrl 16.45 MHz
Ref 26 dBm Atten 20 dB -B.32 dB
#Peak

Log

14

§§ét WW”‘%{
dE

iy . M‘m
LgAw bl e Yl

ui szww ' WM,

33 FC

£t
FTun
Swp

Center 2.462 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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CH Low ( IEEE 802.11g mode-Chain 1)

W Agilent 20:03:47 Apr 23, 2007 R T
6dE BH, g Mode Low Ch. a Mkrl 16.48 MHz

Ref 26 dBm Atten 20 dB 1.22 dB
#Peak
Log
14
dB/ L .

ffst
12 1 l\
a6

i \'\|

2.9 N W;.
dBm '

LgAw ol

v1 szw |

33 FC

£t
FTun
Swp

Center 2.412 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)

CH Middle ( IEEE 802.11g mode-Chain 1)

4 Agilent 15:02:53 Apr 24, 2087 R T
BdB B, g Mode Mid Ch. a Mkrl 16.35 MHz

Ref 20 dBm Atten 28 dB -0.68 dB
#Peak

Log
18

1R 1
dB/ ?MJ ot
Offst L,
12 1 l
4B
o] W{‘
1.9 hﬂvﬁ%m%
dBm
LgAw %

V52 “r_WI

33 FC

£t
FTun
Swp

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #BH 308 kHz Sweep 28 ms (1001 pts)
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CH High ( IEEE 802.11g mode-Chain 1 )

o Agilent 20:20:23 Apr 23, 2087 R T
6dB BH, g Mode High Ch. a Mkrl 16.30 MHz

Ref 26 dBm Atten 20 dB -B.49 dB
#Peak

Log
14

dB/ 1k | 4
Offst Pl i "WM :
12 | \
dB

DI ! h
L3 . .

dBm
LgAw |

i
V1 szw |

33 FC

£t
FTun
Swp

Center 2.462 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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6dB BANDWIDTH ( IEEE 802.11n HT20 mode)

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

W Agilent 19:13:27 Apr 24, 2007 R T
EdB BH, HT20 Mode Low Ch. a Mkrl 1718 MHz
Ref 26 dBm Atten 20 dB -1.50 dB
#Peak
Log
14

B/ Sl bty obobil
Offst a = :

12 [ \
dB

ol

1.2 wj

dBm MW
LgAw W\’«N
U1 32

33 FC

WM ”

£t
FTun
Swp

Center 2.412 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)

CH Middle ( IEEE 802.11n HT20 mode-Chain 0 )
3 Agilent 19:34:50 Rpr 24, 2007 R T
6dB BH, HT26 Mode Mid Ch. a Mkrl 16.65 MHz

Ref 28 dBm Atten 20 dB 003 dB
#Peak
Log
18
dB/
Dffst

12 f
dB

! / {
2.8 A \
dBm

LgAw y WWW
T |
53 FC

iR

____.rié [

£t
FTun
Swp

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #BH 308 kHz Sweep 28 ms (1001 pts)
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CH High ( IEEE 802.11n HT20 mode-Chain 0 )
5 Agilent 19:44:49 Apr 24, 2607 R T
GdB BH, HT2@ Made High Ch. a Mkrl 17.88 MHz

Ref 26 dBm Atten 20 dB B.24 dB
#Peak

Log
14

dB/ iR 1
Offst Qﬂ%&%

12 f

dB

0, a \

dBm
LgAv M‘M
U1 32

33 FC '

£t
FTun
Swp

Center 2.462 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 19:20:33 Apr 24, 2007 R T
6B BH, HT28 Mode Low Ch.

Ref 28 dBm Atten 28 dB

a Mkrl 16.95 MHz

-0.79 dB

#Peak
Log

1a
dB/

Offst
12
dB

D
1.6

dBm

LgAw

V1 352

33 FC

E(f):
FTun

Swp

Center 2,412
#fes BH 140 kHz

GHz
#VBH 300 kHz

Sweep 20 ms (1001 pts)

Span 56 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

4 Agilent 19:27:55 Apr 24, 2087 R T
6dE EW, HT28 Mode Mid Ch.

Ref 28 dBm Atten 28 dB

a Mkrl 16.95 MHz

-8.42 dBE

#Peak
Log

1@
dB/

iR I

Offst - i i i
12 f ’\
dB

ol Rx l

1.8

dBm
LgAw

W1 52

et

83 FC|

£t
FTun

Swp

Center 2.437 B8 GHz

#Res BH 188 kHz #YBH 308 kHz

Sweep 20 ms (1681 pts)

Span 58 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

¥ Agilent 13:57:06 Apr 24, 2007 R T

6B BH, HT2@ Mode High Ch. a Mkrl 17.08 MHz
Ref 26 dBm Atten 20 dB @a.57 dB
#Peak

Log

18

dB/ iR 1
Dffst

12 r

dB

0, / \

i L i

33 FC

£t
FTun
Swp

Center 2.462 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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6dB BANDWIDTH (IEEE 802.11n HT40 mode )

CH Low ( IEEE 802.11n HT40 mode-Chain 0 )

W Agilent 20:50:23  Apr 24, 2007 R T
6B BH, HT48 Mode Low Ch. a Mkrl 3515 MHz

Ref 26 dBm Atten 20 dB -3.80 dB
#Peak
Log
14
dB/

Offst I T N T T T . WO WL T

17 et el o "ﬁ\
A - !

Lg;nu il w\"f M*Ml‘l\.
V1 S2WW WI

33 FC

[
El

>,

£t
FTun
Swp

Center 2.422 B0 GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)

CH Middle ( IEEE 802.11n HT40 mode-Chain 0 )
4 Agilent 21:17:57 Apr 24, 2087 R T
BdB BH, HT48 Mode Mid Ch. a Mkrl 33.80 MHz

Ref 20 dBm Atten 28 dB -1.52 dB
#Peak

Log
18

il o3 W W W O B P
15 st ﬂ'\’(v"ﬁﬂqﬂﬁ L W L)L

dB

0 ] | H
o Lyt Ml

V1 52
53 FC

£t
FTun
Swp

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #BH 308 kHz Sweep 28 ms (1001 pts)
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CH High ( IEEE 802.11n HT40 mode-Chain 0 )

% Agilent 21:24:54 Apr 24, 2087 R T
6dB BH, HT48 Made High Ch. a Mkrl 3515 MHz

Ref 26 dBm Atten 20 dB 382 dB
#Peak
Log
14
dB/

1
Offst V3 . e .ﬁww 'lWT«Eﬁ‘Eﬁm“'l : nlwy‘q

12
dB

o | | |
- W%M %L'Wf‘wu

V1 352
33 FC

1:
Ed
ki

£t
FTun
Swp

Center 2.452 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 20:57:44 Apr 24, 2007 R T
6B BH, HT48 Mode Low Ch.
Ret 28 dBm

a Mkr
Atten 20 dB

1 35.18@ MHz
-2.31 dB

#Peak
Log

189
dB/
Offst

12
dB

iR
o y

1]
-1.8

|

dBm

LgAw

V1 352

33 FC

E(f):
FTun

Swp

Center 2.422
#fes BH 140 kHz

GHz
#VBH 300 kHz

Sweep 20 ms (1001 pts)

Span 56 MHz

CH Middle ( IEEE 802.11n HT40 mode-Chain 1)

4 Agilent 21:04:53 Apr 24, 2087 R T
6dE EW, HT48 Mode Mid Ch.
Ref 28 dBm

a Mkr
Atten 20 dB

1 35.85 MHz
-1.16 dE

#Peak
Log

1@

dB/ '

Offst
12
dB

bl
A Pl

iR [ I T
ﬁﬁﬁﬁﬂuﬂagﬁﬁ et

LT 4 i,
WLW

D
-2.2

)

dBm
LgAw

it

W1 52

33 FC

£t
FTun

Swp

Center 2.437 B8 GHz

#Res BH 188 kHz #YBH 308 kHz

Sweep 20 ms (1681 pts)

Span 58 MHz
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CH High ( IEEE 802.11n HT40 mode-Chain 1 )

e Agilent 21:31:22 Apr 24, 2007 R T

EdB BH, HT4@ Mode High Ch. a Mkrl 35.85 MHz
Ref 20 dBm Atten 26 dB 2.34 dB
#Paak

Log

16

dB/ . 1

Dffst 8 T ‘ ‘ —

dB v l

0] J l

-2.4

dBm ' HN‘
LoAy |1} Wam
Vi szw |

33 FC

£t
FTun
Swp

Center 2.452 8@ GHz Span 56 MHz
#fes BH 140 kHz #\EH 360 kHz Sweep 20 ms (1001 prs)
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8.2 99% BANDWIDTH
LIMIT

None; for reporting purposes only.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 18, 2006

AGILENT SPECTRUM ANALYZER | E4446A |MY433601.32 March 22, 2007

TEST SETUP

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

1. The spectrum shall be set as follows :

Span : The minimum span to fully display the emission and approximately 20dB below peak
level.

RBW : The set to 1% to 3% of the approximate emission width.

2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.

3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.

4. The 99% BW is the bandwidth between the right and left markers.
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Compliance Certification Services Inc.

TEST RESULTS

No non-compliance noted

IEEE 802.11b mode

Channel Frequency 99% Occupied power bandwidth
Channel (MH2)
(MH2z) : .
Chain 0 Chain 1
Low 2412 15.80 15.89
Middle 2437 15.85 15.92
High 2462 15.84 15.96

IEEE 802.11g mode

Channel (MHz)
(MHz) - -
Chain 0 Chain 1
Low 2412 16.63 16.67
Middle 2437 16.61 16.62
High 2462 16.61 16.56

IEEE 802.11n HT20 mode

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2)
Chain 0 Chain 1
Low 2412 17.64 17.64
Middle 2437 17.67 17.59
High 2462 17.59 17.58

IEEE 802.11n HT40 mode

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2)
Chain 0 Chain 1
Low 2422 35.63 35.59
Middle 2437 35.69 35.66
High 2452 35.67 35.61
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99% BANDWIDTH (IEEE 802.11b mode)

¥ Agilent 19:20:24 Apr 26, 2007
99% BH, b Mode Low Ch.

Ref 28 dBm Atten 26 dB

CH Low ( IEEE 802.11b mode-Chain 0)

R T

#Peak

LDQ ....... -y
1@

dB/

Offst

12
dB

LgAw

Ml 52

Center 2.412 B8 GHz
#Res BH 180 kHz

Occupied Bandwidth
15.7998 MHz

#YBH 518 kHz

Transmit Freq Error  117.613 kHz
% dB Bandwidth 18,460 MHz

Span 58 MHz
Swesp 20 ms (1801 pts)

Occ BH % Pwr 99.08 ¥
% dB -26.08 dB

# Agilent 18:63:33 Apr 26, 2067
997 BH, b Mode Mid Ch.

Ref 26 dBm Atten 26 dB

CH Middle ( IEEE 802.11b mode-Chain 0 )

R T

#Peak

Log sior
18

=+ 3

dB/

Offst

12
dE

LogAw

ML 32

Center 2.437 B8 GHz
#Res BH 180 kHz

Occupied Bandwidth
15.8456 MHz

#YBH 518 kHz

Transmit Freq Error  51.298 kHz
% dB Bandwidth 15.427 MHz

Span 58 MHz
Sweep 20 ms (1881 pts)

Occ BH % Pur 99.08 7
® dB -76.00 dB
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CH High ( IEEE 802.11b mode-Chain 0 )

s Agilent §9:47:33 Apr 26, 2067 R T
99% BW, b Mode High Ch.
Ref 20 dBm Atten 28 dB
#Peak |
Log T o
18 &
dB/
Offst
12
dB

LgAw

ML S2
Center 2.462 08 GHz Span 58 MHz
#Res BH 180 kHz #UBH 510 khz Sweep 20 ms (1601 pts)
Occupied Bandwidth Occ BH % PWr  99.00 7

15.8386 MHz % dB -26.00 dB

Transmit Fregq Error  -27.779 kHz
% dB Bandwidth 18.370 MHz
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W Agilent 10:13:14 Apr 26, 2007
99% BH, b Mode Low Ch.

Ref 28 dBm Atten 28 dB

CH Low ( IEEE 802.11b mode-Chain 1)

R T

#Peak

1a

$

Log g

dB/

Offst

12
| S N YUY LW

LgAw

ML 32

Center 2.412 8@ GHz
#Res B 180 kHz

Occupied Bandwidth
15.8859 MHz

#YBW 510 kHz

Transmit Freq Error  32.354 kHz
% dB Bandwidth 18.458 MHz

Span 58 MHz
Sweep 28 ms (1081 pts)

Occ BH % Pur 99.06 7
® dB -76.00 dB

4 Agilent 89:57:21 Apr 26, 2087
99% BH, b Mode Mid Ch.

Ref 28 dBm Atten 28 dB

CH Middle ( IEEE 802.11b mode-Chain 1)

R T

#Peak

Log
18 &

dB/

Offst

12
dB

LgAw

ML 52

Center 2,437 00 GHz
#fes BH 130 kHz

Occupied Bandwidth
15.9156 MHz

#YEW 510 kHz

Transmit Freq Error  -12.738 kHz
% dB Bandwidth 18,606 MHz

Span 58 MHz
Sweep 20 ms (1001 pts)

Occ BH £ Pwr 99.08 ¥
® dB -26.00 dB
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CH High ( IEEE 802.11b mode-Chain 1 )
5 Agilent 03:33:47 Apr 26, 2007 R T
99% BH, b Mode High Ch.
Ret 28 dBm Atten 28 dB
#Peak
LDQ .......
1@ <
dB/
Offst
12
dB
LgAw
Ml 52
Center 2.462 B GHz Span 58 MHz
#Res B 180 kHz #VBK 518 kHz Sweep 20 ms (1861 pts)
Occupied Bandwidth Occ BH % Par  99.00 ¥
15.9632 MHz ®dB -26.08 dB
Transmit Freq Error 2,974 kHz
¥ dB Bandwidth 15.658 MHz
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99% BANDWIDTH ( IEEE 802.11g mode)

¥ Agilent 20:49:02 Apr 23, 2007
99% BH, g Mode Low Ch.

Ref 28 dBm Atten 26 dB

CH Low ( IEEE 802.11g mode-Chain 0)

R T

#Peak

Log
18 ¢

dB/

Offst

12
dB

LgAw

Ml 52

Center 2.412 B8 GHz
#Res BH 180 kHz

Occupied Bandwidth
16.6348 MHz

#YBH 568 kHz

Transmit Freq Error  33.589 kHz
% dB Bandwidth 27.122 MHz

Span 58 MHz
Swesp 20 ms (1801 pts)

Occ BH % Pwr 99.08 ¥
% dB -26.08 dB

# Agilent 14:55:45 Apr 24, 2067
997 BH, o Mode Mid Ch.

Ref 26 dBm Atten 26 dB

CH Middle ( IEEE 802.11g mode-Chain 0 )

R T

#Peak

Log
18 &

dB/

Offst

12
dE e

LogAw

ML 32

Center 2.437 B8 GHz
#Res BH 180 kHz

Occupied Bandwidth
16.6102 MHz

#YBH 568 kHz

Transmit Freq Error  25.356 kHz
% dB Bandwidth 23.664 MHz

Span 58 MHz
Sweep 20 ms (1881 pts)

Occ BH % Pur 99.08 7
® dB -76.00 dB
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CH High ( IEEE 802.11g mode-Chain 0 )

¥ Agilent 28:27:33 Apr 23, 2007 R T
99% BH, g Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak |

Log T [

16 < el
dB/
Dffst
12 g s
dB

LgAw

ML 32
Center 2.462 8@ GHz Span 58 MHz
#Res B 180 kHz #\BH 560 kHz Sweep 20 ms (1891 prs)

Occupied Bandwidth Occ BH % Par  99.00 ¥
16.6088 MH=z x dB -26.09 dB

Transmit Freq Error  65.787 Hz
% dB Bandwidth 25.781 MHz
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CH Low ( IEEE 802.11g mode-Chain 1)

W Agilent 20:04:24 Apr 23, 2007 R T
997 BH, g Mode Low Ch.
Ref 26 dBm Atten 20 dB
#Peak
Log i
14 ¢ <
dB/
Dffst
12
dB

LgAw

ML 32
Center 2.412 8@ GHz Span 58 MHz
#Res B 180 kHz #\BH 560 kHz Sweep 20 ms (1891 prs)

Occupied Bandwidth Occ BH % Par  99.00 ¥
16.6685 MH=z x dB -26.09 dB

Transmit Freq Error  62.889 kHz
% dB Bandwidth 25.973 MHz

CH Middle ( IEEE 802.11g mode-Chain 1)

W Agilent 15:83:24 Apr 24, 2067 R T
99% BH, 9 Mode Mid Ch.
Ref 28 dBm Atten 20 dB
#Peak
Log
16 L <
dB/
Dffst
12
dB

LgAw

ML 32
Center 2,437 00 GHz Span 58 MHz
#fes BH 130 kHz #\BH 560 kHz Sweep 200 ms (1001 prs)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.6214 MHz % dB -26.00 dB

Transmit Freq Error 44,186 kHz
% dB Bandwidth 26,046 MHz
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CH High ( IEEE 802.11g mode-Chain 1)

¥ Agilent 28:20:59 Apr 23, 2007 R T

997 BH, a Mode High Ch.

Ref 26 dBm Atten 20 dB

#Paak

Log

1@ & o

dB/

0ffst

12 5 =

dB |

LgAw

ML 32

Center 2.462 8@ GHz Span 58 MHz

#Res BH 180 kHz #\/BH 560 kHz Sweep 28 ms (1081 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 /

15 5523 MHZ % dB -26.00 dB
Transmit Freq Error  -2.755 kHz
% dB Bandwidth 20,489 MH=z
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99% BANDWIDTH (IEEE 802.11n HT20 mode)
CH Low ( IEEE 802.11n HT20 mode-Chain 0 )
W Agilent 19:14:13 Apr 24, 2007 R T
99% BH, HT28 Mode Low Ch.
Ref 26 dBm Atten 20 dB
#Paak
Log I
14 h'd L
dB/
Offst
L2
dB . |
LgAw
ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BH 200 kHz #\BW 568 kHz Sweep 28 ms (1081 pts)
Occupied Bandwidth Occ BH % Par  99.00 ¥
17 6355 MHZ % dB -26.00 dB
Transmit Freq Error  43.321 kHz
¥ dB Bandwuidth 27.139 MHz
CH Middle ( IEEE 802.11n HT20 mode-Chain 0 )
W Agilent 19:35:30 Apr 24, 2067 R T
99% BW, HT28 Mode Mid Ch.
Ref 28 dBm Atten 20 dB
#Peak
Log
10 & bod
dB/
Offst
12
dB | |
LgAw
ML 52
Center 2,437 00 GHz Span 58 MHz
#Res BH 200 kHz #\BH &0 kHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH Z PWr  93.00 7
17 572@ MHZ % dB -26.00 dB
Transmit Freq Error  33.151 kHz
% dB Bandwidth 28.432 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 0 )

e Agilent 13:45:21 Apr 24, 2007 R T
99% BH, HT26 Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak
Log
16 <& <
dB/
Dffst
dB R

LgAw

ML 32
Center 2.462 8@ GHz Span 58 MHz
#Res BH 280 kHz #\BH 560 kHz Sweep 20 ms (1891 prs)

Occupied Bandwidth Occ BH % Par  99.00 ¥
17.5942 MHz x dB -26.00 dB

Transmit Freq Error 14,843 kHz
% dB Bandwidth 24.684 MHz
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W Agilent 19:21:10 Apr 24, 2007
99% BH, HT28 Mode Low Ch.

CH Low ( IEEE 802.11n HT20 mode-Chain 1)

R T

Ref 28 dBm

Atten 20 dB

#Peak

Log
14

&

dB/

Offst

12
B

LgAw

ML 32

Center 2.412 8@ GHz
#Res BH 280 kHz

#YBW 560 kHz

Span 58 MHz
Sweep 28 ms (1081 pts)

Occupied Bandwidth

Occ BH % Pur

99.00 %

Transmit Freq Error
¥ dB Bandwuidth

17.6370 MH=z % dB -26.00 dB

43,895 kHz
25.983 MHz

Ref 28 dBm

4 Agilent 19:28:27 Apr 24, 2087 R T
99% BH, HT26 Mode Mid Ch.

CH Middle ( IEEE 802.11n HT20 mode-Chain 1 )

Atten 20 dB

#Peak

Log
18

< <

dB/

Offst

12 L
dB ol

LgAw

ML 52

Center 2,437 00 GHz

#Res BH 200 kHz #VEW 560 kHz

Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.5936 MHz x dB  -26.00 dB

Transmit Freq Error 23,187 kHz

% dB Bandwidth 23.667 MHz

Span 58 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1 )

¥ Agilent 13:57:42 Apr 24, 2007 R T
99% BH, HT26 Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak
Log T
16 <& <
dB/
Dffst
12
dB bl |

LgAw

ML 32
Center 2.462 8@ GHz Span 58 MHz
#Res BH 280 kHz #\BH 560 kHz Sweep 20 ms (1891 prs)

Occupied Bandwidth Occ BH % Par  99.00 ¥
175812 MH=z x dB -26.09 dB

Transmit Freq Error  -2.815 kHz
% dB Bandwidth 22.546 MHz
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99% BANDWIDTH (IEEE 802.11n HT40 mode)

CH Low ( IEEE 802.11n HT40 mode-Chain 0 )

W Agilent 20:50:59 Apr 24, 2007 R T
99% BH, HT48 Made Low Ch.
Ref 20 dBm Atten 26 dB
#Paak |
Log |
16 < <
dB/
Dffst
12
dB

LgAw

ML 32
Center 2.422 88 GHz Span 58 MHz
#Res BH 399 kHz #\BH 1.2 MHz Sweep 28 ms (1081 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
35.6318 MH=z x dB -26.09 dB

Transmit Freq Error  116.535 kHz
% dB Bandwidth 46,125 MHz

CH Middle ( IEEE 802.11n HT40 mode-Chain 0 )

W Agilent 21:18:32 Apr 24, 2067 R T
99% BH, HT48 Mode Mid Ch.
Ref 20 dBm Atten 28 dB
#Peak
== :
dB/
Dffst
12 i
dB

LgAw

ML 32
Center 2,437 00 GHz Span 58 MHz
#fes BH 390 kHz #\EBH 1.2 MHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
35.6905 MHz % dB -26.00 dB

Transmit Freq Error  67.638 kHz
% dB Bandwidth 44,181 MHz
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CH High ( IEEE 802.11n HT40 mode-Chain 0 )

¥ Agilent 21:25:27 Apr 24, 2007 R T

99% BH, HT48 Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak |

Log I

10 < &
dB/
Offst
12
dB

LgAw

ML 32
Center 2.452 8@ GHz Span 58 MHz
#Res BH 399 kHz #\BH 1.2 MHz Sweep 28 ms (1081 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
356712 MH=z x dB -26.09 dB

Transmit Freq Error  28.817 kHz
% dB Bandwidth 46,351 MHz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)
W Agilent 20:58:20 Apr 24, 2007 R T
997 BW, HT48 Mode Low Ch.
Ref 26 dBm Atten 20 dB
#Paak
Log
10 b3 <
dB/
0ffst
12 ]
dB
LgAw
ML 52
Center 2.422 88 GHz Span 58 MHz
#Res BH 399 kHz #\BH 1.2 MHz Sweep 28 ms (1081 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 /
35.5873 MHZ % dB -26.00 dB
Transmit Freq Error 145451 kHz
% dB Bandwidth 39.959 MH=z
CH Middle ( IEEE 802.11n HT40 mode-Chain 1)
W Agilent 21:85:33 Apr 24, 2067 R T
99% BW, HT48 Mode Mid Ch.
Ref 20 dBm Atten 20 dB
#Peak
Log i
10 & ?
dB/
0ffst
12 7
dB
LgAw
Ml 52
Center 2,437 00 GHz Span 58 MHz
#fes BH 390 kHz #\EBH 1.2 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
35.5515 MHZ % dB -26.00 dB
Transmit Freq Error  63.116 kHz
% dB Bandwidth 48,788 MHz
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CH High ( IEEE 802.11n HT40 mode-Chain 1 )

5 Agilent 21:31:56 Apr 24, 2007 R T
99% BH, HT48 Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak
Log
16 O <
dB/
Dffst
12
dB

LgAw

ML 32
Center 2.452 8@ GHz Span 58 MHz
#Res BH 399 kHz #\BH 1.2 MHz Sweep 28 ms (1081 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
35.6088 MH=z x dB -26.09 dB

Transmit Freq Error  18.381 kHz
% dB Bandwidth 39.592 MHz
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8.3 MAXIMUM PEAK OUTPUT POWER

LIMIT

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed the
following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section, if transmitting antennas of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator
shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3) of this section ,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 October 18, 2006

AGILENT SPECTRUM ANALYZER | E4446A |MY433601.32 March 22, 2007

TEST SETUP

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : 1.5 times channel integration bandwidth.
RBW : 1IMHz
VBW : 3MHz
Detector : Peak
Sweep : Single trace
2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.
3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.
4. The peak output power is the channel power integrated over 99% bandwidth.
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Compliance Certification Services Inc.

TEST RESULTS

No non-compliance noted

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10)).

The maximum antenna gain is 1.44 dBi for other than fixed, point-to-point operations, therefore the
limit is 30 dBm. In the legacy mode, the effective antenna gain is 1.44 + 10 x Log (2) = 4.45 dBi.

IEEE 802.11b mode

Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 2412 23.57 23.90 26.75 30 PASS
Middle 2437 24.01 24.00 27.02 30 PASS
High 2462 23.88 24.09 27.00 30 PASS
Remark:
1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11g mode
Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 2412 22.00 22.79 2542 30 PASS
Middle 2437 20.38 22.25 24.43 30 PASS
High 2462 20.45 21.28 23.90 30 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode
Channel Peak Power Peak Power | Peak Power
Channel | Frequency (dBm) Total Limit Pass / Fail
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 2412 21.43 22.13 24.80 30 PASS
Middle 2437 21.65 21.15 24.42 30 PASS
High 2462 20.41 20.36 23.40 30 PASS
Remark:
1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT40 mode
Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 2422 19.29 20.36 22.87 30 PASS
Middle 2437 21.05 20.78 23.93 30 PASS
High 2452 19.81 18.40 22.17 30 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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MAXIMUM PEAK OUTPUT POWER (IEEE 802.11b mode)

CH Low ( IEEE 802.11b mode-Chain 0)

¥ Agilent 19:20:48 Apr 26, 2007 R T
Feak OQutput Power (OTS), b Mode Low Ch,
Ref 28 dBm Atten 20 dB

#Peak | |

Log
18

dB/

Offst
12 ]
dB

LgAw

W1 52

Center 2.412 00 GHz Span 23.7 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

23.57 dBm /15.8000 MHz -48.42 dBm/Hz

CH Middle ( IEEE 802.11b mode-Chain 0 )

W Agilent 10:03:52 Apr 26, 2007 R T
Peak Output Power (OT3), b Mode Mid Ch.
Ref 28 dBm Atten 26 dB

#Peak T

Log
18

dB/

Offst
12 fom Ve
dB

LogAw

Wl 32

Center 2.437 08 GHz Span 23.77 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

24.01 dBm /15.8460@ MHz -47.99 dBm/Hz
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CH High ( IEEE 802.11b mode-Chain 0 )

¥ Agilent 09:47:56 Apr 26, 2007 R T
Peak Output Power (OT3S), b Mode High Ch.

Ref 20 dBm Atten 28 dB

#Peak | i |

Log '
18
dB/
Offst
dB

LgAw

Wl 32
Center 2.462 08 GHz Span 23.76 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

23.88 dBm /15.8390@ MHz -48.11 dBm/Hz
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¥ Agilent 19:13:37 Apr 26, 2007
Feak OQutput Power (OTS), b Mode Low Ch,
Ref 28 dBm Atten 20 dB

CH Low ( IEEE 802.11b mode-Chain 1)

R T

#Peak |

Log T

1@
dB/

Offst

12
dB

LgAw

W1 52

Center 2.412 B8 GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

23.90 dBm /15.8860 MHz

Span 23.83 MHz
Sweep 1 ms (1881 pts)

Power Spectral Density

-48.11 dBm/Hz

W Agilent 09:57:47 Apr 26, 2007
Peak Output Power (OT3), b Mode Mid Ch.
Ref 28 dBm Atten 26 dB

CH Middle ( IEEE 802.11b mode-Chain 1)

R T

#Peak l

Log
18

dB/

Offst

12y
dB

LogAw

Wl 32

Center 2.437 B8 GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

24.00 dBm /15.916@ MHz

Span 23.87 MHz
Sweep 1 ms (1801 pts)

Power Spectral Density

-48.02 dBm/Hz
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CH High ( IEEE 802.11b mode-Chain 1)

¥ Agilent 09:39:08 Apr 26, 2007 R T
Peak Output Power (OT3S), b Mode High Ch.

Ref 20 dBm Atten 28 dB

#Peak |
Log T
18
dB/
Offst
12 [t i
dB

LgAw

Wl 32
Center 2.462 08 GHz Span 23.94 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

24.09 dBm /15.9630@ MHz -47.94 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (IEEE 802.11g mode)

CH Low ( IEEE 802.11g mode-Chain 0)
¥ Agilent 20:49:22 Apr 23, 2007 R T
Feak OQutput Power (OTS), g Mode Low Ch,
Ref 20 dBm Atten 28 dB
#Peak 1
Log M
18 ! :
dB/ | W T ' ALY
Dffst . R
12
dB [ I ||
LgAw
Wl 32
Center 2.412 00 GHz Span 24.95 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1881 pts)
Channel Power Power Spectral Density
22.00 dBm /16.635@ MHz -50.22 dBm/Hz
CH Middle ( IEEE 802.11g mode-Chain 0 )
W Agilent 14:56:10 Apr 24, 26007 R T
Peak Output Power (OT3), g Mode Mid Ch.
Ref 20 dBm Atten 20 dB
#Peak
s R
]C-jg/ I.I I 1| | II I | r I'II 11
Dffst '
12
dB o -
LogAw
Wl 52
Center 2.437 08 GHz Span 24.91 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)
Channel Power Power Spectral Density
20.38 dBm /16.6100 MHz -51.83 dBm/Hz
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CH High ( IEEE 802.11g mode-Chain 0 )

¥ Agilent 20:31:41 Apr 23, 2007 R T
Feak OQutput Power (OT5), g Mode High Ch.
Ref 28 dBm Atten 28 dB
#Peak 1
iy Rl i e
i) i \ | | AR U1
dB/ | I l l | |
Offat
12 |
dB
LgAw
Wl 52
Center 2.462 08 GHz Span 24.91 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

20.45 dBm /16.6080 MHz -51.75 dBm/Hz
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CH Low ( IEEE 802.11g mode-Chain 1)
¥ Agilent 20:04:51 Apr 23, 2007 R T
Feak OQutput Power (OTS), g Mode Low Ch,
Ref 28 dBm Atten 28 dB
#Peak
Log
10 A i
dB/ I ||'W !
Dffst
12
dB
LgAw
Wl $2
Center 2.412 00 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1881 pts)
Channel Power Power Spectral Density
22.79 dBm /16.6680 MHz -49.43 dBm/Hz
CH Middle ( IEEE 802.11g mode-Chain 1)
W Agilent 15:03:43 Apr 24, 26007 R T
Peak Output Power (OT3), g Mode Mid Ch.
Ref 26 dBm Atten 26 dB
#Peak
B LA sy
4B/ | | ,
Offst
12 i f
dB
LogAw
Wl 52
Center 2.437 08 GHz Span 24.93 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)
Channel Power Power Spectral Density
22.25 dBm /16.6210 MHz -49.96 dBm/Hz
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CH High ( IEEE 802.11g mode-Chain 1)

- Agilent 20:21:23 Apr 23, 2007 R T
Peak Output Power (OT3S), g Mode High Ch.
Ref 28 dBm Atten 28 dB

#Peak
Lag Wﬂ‘ﬂﬁw
18 ’m

dB | | T T T I| T | T

/

Offst | '

12 |
dB ,

LgAv y

Wl 352

Center 2.462 08 GHz Span 24.84 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)
Channel Power Power Spectral Density

21.28 dBm /16.5620 MHz -50.91 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER ( IEEE 802.11n HT20 mode )

¥ Agilent 19:14:41 Apr 24, 2007
Peak Output Power (OTS), HT28 Mode Low Ch.
Ref 28 dBm Atten 20 dB

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

R T

#Peak
Log
18

4B/ il

Offst

12
dB

=

LgAw

W1 52

Center 2.412 B8 GHz

#Res BH 1 MHz #YEH 3 MHz

Channel Power

21.43 dBm /17.6360 MHz

Span 26.45 MHz
Sweep 1 ms (1881 pts)

Power Spectral Density

-51.04 dBm/Hz

W Agilent 19:36:84 Apr 24, 2007
Peak Output Power (OT3), HT20 Mode Mid Ch.
Ref 28 dBm Atten 26 dB

CH Middle ( IEEE 802.11n HT20 mode-Chain 0 )

R T

#Peak
Log

10 M{
dB/

Dffet [ ”C{m
].2 il ||'

dB

Y

LogAw

Wl 32

Center 2.437 B8 GHz

#Res BH 1 MHz #VEH 3 MHz

Channel Power

21.65 dBm /17.6720 MHz

Span 26.51 MHz
Sweep 1 ms (1801 pts)

Power Spectral Density

-50.83 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0 )

e Agilent 13:45:49 Apr 24, 2007 R T
Peak Output Power (DTS), HT28 Mode High Ch.
Ref 20 dBm Atten 26 dB
#Peak 1
Log 7
16 : L I —
"y lw f i L
Offst : |
12 |
dB :
LgAw
Wl 32
Center 2.462 8@ GHz Span 26.39 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)

Channel Power Power Spectral Density

20.41 dBm /17.5940 MHz -52.04 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
W Agilent 19:21:35 Apr 24, 2007 R T
Peak Dutput Power (DTS), HT20 Mode Low Ch.
Ref 20 dBm Atten 26 dB
#Peak
Log
16
dB/ Jin
Dffst
12 | |
dB
LgAw
Wl 32
Center 2.412 8@ GHz Span 26.46 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)
Channel Power Power Spectral Density
22.13 dBm /17.6370 MHz -50.33 dBm/Hz
CH Middle ( IEEE 802.11n HT20 mode-Chain 1)
W Agilent 19:29:01 Apr 24, 2067 R T
Peak Output Power (OTS), HT26 Mode Mid Ch.
Ref 20 dBm Atten 28 dB
#Peak 1
Log ;
la L T
dB/ il I A N
Dffst '
12 |
dB .
LgAw
Wl 32
Center 2,437 00 GHz Span 26.39 MHz
#fes BH 1 MHz #\BH 3 MHz Sweep 1 ms (1081 pts)
Channel Power Power Spectral Density
21.15 dBm /17.5940 MHz -51.30 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1 )

5 Agilent 13:58:05 Apr 24, 2007 R T
Peak Output Power (DTS), HT28 Mode High Ch.
Ref 20 dBm Atten 26 dB
#Peak | |
Log t
l@ | T T T I' :
B/ 1 1 -
Dffst '
s i
dB
LgAw
Wl 32
Center 2.462 8@ GHz Span 26.37 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)

Channel Power Power Spectral Density

20.36 dBm /17.5810 MHz -52.09 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER ( IEEE 802.11n HT40 mode )

CH Low ( IEEE 802.11n HT40 mode-Chain 0 )

W Agilent 20:51:28 Apr 24, 2007 R T

Peak Dutput Power (DTS), HT48 Mode Low Ch.

Ref 20 dBm Atten 26 dB

#Peak | |

Log

16 WMMW‘*WMM%W

dB/ ,

Dffst ' ' = '

of o |

5 hirgt

LgAw

Wl 32

Center 2.422 88 GHz Span 53.45 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)
Channel Power Power Spectral Density

19.29 dBm /35.6310 MHz -56.23 dBm/Hz

CH Middle ( IEEE 802.11n HT40 mode-Chain 0 )
3 Agilent 21:19:06 Apr 24, 2007 R T
Peak Output Power (OTS), HT48 Mode Mid Ch.

Ref 20 dBm Atten 28 dB
#Peak | | |

Log i
D W 1 A L

?f:ZfSt ) |I|II|F '
P L i

LaAy

Hl 352

Center 2.437 8@ GHz Span 53.54 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density

21.85 dBm /356910 MHz -54.47 dBm/Hz
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CH High ( IEEE 802.11n HT40 mode-Chain 0 )

¥ Agilent 21:25:52 Apr 24, 2007 R T
Peak Output Power (DTS), HT48 Mode High Ch.

Ref 26 dBm Atten 20 dB
#Peak |

Log

v | - W

Offst .Ir“

i Mw mwl

LgAw L

Wl 32
Center 2.452 8@ GHz Span 53.51 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

18.81 dBm /35.671@ MHz -55.72 dBm/Hz




@Compliance Certification Services Inc.

FCCID :J9C-65VE241P1
Report No. : 70403205-RP1
Page 64 of 167

W Agilent 20:58:45 Apr 24, 2007
Peak Dutput Power (DTS), HT48 Mode Low Ch.
Ref 20 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT40 mode-Chain 1)

R T

#Peak | | |

Log
14 1
dB/ !

Offst ' '

' 1',|...1

rwl

12 n

LgAw

W1l 52

Center 2.422 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Channel Power

20.36 dBm /35.587@ MHz

Span 53.38 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-55.15 dBm/Hz

W Agilent 21:85:58 Apr 24, 2007
Peak Output Power (OTS), HT48 Mode Mid Ch.
Ref 28 dBm Atten 20 dB

CH Middle ( IEEE 802.11n HT40 mode-Chain 1)

R T

#Peak | |

Log
18

|II|| IR T

dB/

Offst '

12 il
dB

gl

LgAw

W1 52

Center 2,437 00 GHz

#Res BH 1 MHz #YBH 3 MHz

Channel Power

20.78 dBm /35.6620 MHz

Span 53.49 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-54.74 dBm/Hz
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CH High ( IEEE 802.11n HT40 mode-Chain 0 )

¥ Agilent 21:32:22 Apr 24, 2007 R T
Peak Output Power (DTS), HT48 Mode High Ch.
Ref 20 dBm Atten 26 dB
#Peak
Log
10 Wwﬁﬁ@w@ﬁ%m
dB/ 1“1
Dffst '
i I .

I

LgAw
Wl 32
Center 2.452 8@ GHz Span 53.41 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)

Channel Power Power Spectral Density

18.40 dBm /35.6090 MHz -57.12 dBm/Hz
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8.4 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate
theenvironment impact of human exposure to radio frequency (RF) radiation as specified in
1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Range | Electric Field Magnetic Field | Power Density Average Time
(MHz) Strength (V/m) | Strength (A/m) (mW/cm?) g
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 - -- 5 6
(B) Limits for General Population / Uncontrol Exposures
300-1,500 - - F/1500 6
1,500-100,000 -- -- 1 30

CALCULATIONS

V30xPxG & S— E’
d 3770
Where E = Field strength in Volts / meter
P = Power in Watts
G = Numeric antenna gain
d = Distance in meters
S = Power density in milliwatts / square centimeter

Given E =

Combining equations and re-arranging the terms to express the distance as a function of the

remaining variables yields:
_ 30xPxG
3770d’
Changing to units of mW and cm, using:
P (mW) =P (W) /1000 and
d (cm) =d(m)/ 100

Yields

5 _ 30x(P/1000)x G _0.0796x P*C

3770 (d /100)’ d’

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain

S = Power density in mW / cm?
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LIMIT
Power Density Limit, S=1.0mW/cm?
TEST RESULTS
No non-compliance noted
sl\é“g'rr;]tlijé?] Output Antenna Power [I;):r\:\sl(ietr
Mode P Power Gain Density Limit y
distance (dBm) (dBi) (MW/em?) at 20cm
(cm) (mMW/cm?)
IEEE 802.11b 20.0 27.02 1.44 1.00 0.139550
IEEE 802.11¢g 20.0 25.42 1.44 1.00 0.096545
IEEE 802.11n HT20 20.0 24.80 1.44 1.00 0.083701
IEEE 802.11n HT40 20.0 23.93 1.44 1.00 0.068506

Remark: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm?even if the
calculation indicates that the power density would be larger.
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8.5 POWER SPECTRAL DENSITY

LIMIT

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during any

time interval of continuous transmission.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 18, 2006
AGILENT SPECTRUM ANALYZER | E4446A |MY433601.32 March 22, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER
Combined mode
Chaino 0 SPECTRUM
Chaino 1

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the

fundamental frequency was measured with the spectrum analyzer using RBW=3KHz and
VBW =RBW, set sweep time =span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in the

spectrum analyzer.
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TEST RESULTS
No non-compliance noted
Total power spectral density calculation formula:
10 log (10" (Chain 0 PPSD / 10) + 10~ (Chainl PPSD / 10)).
IEEE 802.11b mode
- | Final RF Power N 1Y ——
anne .
Level in 3KHz BW .. .
Channel | Frequency g Total Limit | Pass/ Fail
(MH?z) (e (dBm) | (dBm)
Chain 0 Chain 1
Low 2412 0.21 1.15 3.72 8 PASS
Middle 2437 0.40 -0.78 2.86 8 PASS
High 2462 0.81 0.29 3.57 8 PASS
Remark:
1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11b Combined mode
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 2412 6.01 8 PASS
Middle 2437 6.91 8 PASS
High 2462 7.36 8 PASS
Remark:

1. At finial test to get the worst-case emission at 1Mbps.

2. The cable assembly insertion loss of 16 dB (including 10 dB pad and 6 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11g mode

. | Final RF Power opSD | Maxmum
anne i
Level in 3KHz BW . .
Channel| Frequency dB Total Limit | Pass/ Fail
(MHz) (I (dBm) | (dBm)
Chain 0 Chain 1
Low 2412 -4.22 4.15 4.74 8 PASS
Middle 2437 -5.74 493 5.29 8 PASS
High 2462 -5.33 3.65 4.17 8 PASS

Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g Combined mode

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 2412 6.27 8 PASS
Middle 2437 7.51 8 PASS
High 2462 6.85 8 PASS

Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode

. | Final RF Power opSD | Maxmum
anne i
Level in 3KHz BW . .
Channel| Frequency dB Total Limit | Pass/ Fail
(MHz) (I (dBm) | (dBm)
Chain 0 Chain 1
Low 2412 -4.86 3.91 4.45 8 PASS
Middle 2437 -4.85 1.59 2.48 8 PASS
High 2462 -8.52 3.07 3.36 8 PASS

Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Combined mode

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 2412 6.73 8 PASS
Middle 2437 5.47 8 PASS
High 2462 7.15 8 PASS

Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 16 dB (including 10 dB pad and 6 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT40 mode

o | Final RF Power esp | M
anne i
Level in 3KHz BW . .
Channel| Frequency dB Total Limit | Pass/ Fail
(MHz) (I (dBm) | (dBm)
Chain 0 Chain 1
Low 2422 -10.39 3.33 3.51 8 PASS
Middle 2437 -8.38 1.58 2.00 8 PASS
High 2452 -10.23 2.58 2.80 8 PASS

Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 2422 5.39 8 PASS
Middle 2437 5.28 8 PASS
High 2452 6.37 8 PASS

Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 16 dB (including 10 dB pad and 6 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.



Compliance Certification Services Inc. FCCID  :J9C-65VE241P1
Report No. : 70403205-RP1

Page 73 of 167

POWER SPECTRAL DENSITY (IEEE 802.11b mode)

CH Low ( IEEE 802.11b mode-Chain 0 )
s Agilent 10:24:23 Apr 26, 2007 R T

Ref 28 dBm Atten 28 dB

Péak Power Spectral Density, b Mode Low Ch. Mkrl 2412 748 & GHz
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W Agilent 18:06:52 Apr 26, 2607 R T

Ref 28 dBm Atten 28 dB

CH Middle ( IEEE 802.11b mode-Chain 0 )

Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.436 282 7 GHz
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CH High ( IEEE 802.11b mode-Chain 0 )

¥ Agilent 03:50:47 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode High Ch. Mkrl 2.462 748 9 GHz

Ref 26 dBm Atten 20 dB B.81 dBm
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CH Low ( IEEE 802.11b mode-Chain 1)

W Agilent 10:17:89 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode Low Ch. Mkrl 2.411 518 & GHz

Ref 26 dBm Atten 20 dB 1.15 ¢Bm
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CH Middle ( IEEE 802.11b mode-Chain 1)
3 Agilent 10:01:04 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.438 809 4 GHz

Ref 28 dBm Atten 20 dB -8.78 dBm
#Peak
Log
18
dB/

off
rEARR VTV Y PR P Y EINPRY ESFTPY R FRPSTIN SV S O
dB

]
5.0
dBm

LgAw

Lo

k)
Kt At

i_

W1 52
53 FS

Ef):
>0k
Swp

Center 2.438 148 8 GHz Span 380 kHz
#Res BH 3 kHz #\JBH 18 kHz #Sweep 100 5 (1601 pts)




Compliance Certification Services Inc. FCCID  :J9C-65VE241P1
Report No. : 70403205-RP1

Page 76 of 167

CH High ( IEEE 802.11b mode-Chain 1)

e Agilent 03:43:20 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode High Ch. Mkrl 2.460 009 2 GHz

Ref 26 dBm Atten 20 dB B.23 dBm
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POWER SPECTRAL DENSITY (IEEE 802.11b Combined mode )

CH Low ( IEEE 802.11b Combined mode )

W Agilent 10:31:18 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode Low Ch. Mkrl 24168 382 2 GHz
Ref 26 dBm Atten 20 dB 5.01 dBm
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CH Middle ( IEEE 802.11b Combined mode )
3 Agilent 10:36:28 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.436 3391 GHz
Ref 28 dBm Atten 20 dB £.91 dBm
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CH High ( IEEE 802.11b Combined mode )

¥ Agilent 18:41:17 Apr 26, 2007 R T
Peak Power Spectral Density, b Mode High Ch. Mkrl 2.461 178 6 GHz
Ref 26 dBm Atten 20 dB 7.36 dBm
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POWER SPECTRAL DENSITY (IEEE 802.11g mode)

CH Low ( IEEE 802.11g mode-Chain 0)
s Agilent 20:52:16 Apr 23, 2007 R T

Péak Power Spectral Density, o Mode Low Ch. Mkrl 2.419 504 2 GHz
Ref 26 dBm Atten 20 dB —-4.22 dBm

#Peak
Log

1a
dB/

Offst 1

12 g
dB i _._'l.{.r L “WWW WMM ).LILM.,'.

.
L

D
8.0

dBm
LgAw

Wl 32

3RS

AG
>0k

Swp

Center 2.419 508 & GHz Span

#fes BH 3 kHz #\EH 18 kHz #Syeep 100 5 (1001 pts)

306 kHz

CH Middle ( IEEE 802.11g mode-Chain 0 )
3 Agilent 15:00:54 Apr 24, 2007 R T

Peak Power Spectral Density, g Mode Mid Ch. Mkrl 2.439 507 5 GHz
Ref 28 dBm Atten 20 dB -5.74 dBm
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CH High ( IEEE 802.11g mode-Chain 0 )

¥ Agilent 28:34:56 Apr 23, 2007 R T

Peak Power Spectral Density, g Mode High Ch. Mkrl 2.459 524 2 GHz
Ref 26 dBm Atten 20 dB -5.33 dBm
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CH Low ( IEEE 802.11g mode-Chain 1)

W Agilent 20:07:56 Apr 23, 2007 R T
Peak Power Spectral Density, g Mode Low Ch. Mkrl 2.412 807 2 GHz

Ref 26 dBm Atten 20 dB 4.15 ¢dBm
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CH High ( IEEE 802.11g mode-Chain 1)
3 Agilent 15:06:31 Apr 24, 2007 R T
Peak Power Spectral Density, g Mode Mid Ch. Mkrl 2.437 806 6 GHz

Ref 28 dBm Atten 20 dB 4.93 dBm
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CH High ( IEEE 802.11g mode-Chain 1 )
e Agilent 28:24:25 Apr 23, 2007 R T
Peak Power Spectral Density, g Mode High Ch. Mkrl 2.462 007 & GHz

Ref 26 dBm Atten 20 dB 3.65 dBm
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POWER SPECTRAL DENSITY ( IEEE 802.11g Combined mode )

# Agilent 14:39:57 Apr 24, 2007
Peak Power Spectral Density, g Mode Low Ch.
Ref 26 dBm Atten 20 dB

CH Low ( IEEE 802.11g Combined mode )

R T
Mkrl 2.412 807 & GHz
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3 Agilent 14:51:56 Apr 24, 2007
Peak Power Spectral Density, g Mode Mid Ch.
Ref 28 dBm Atten 20 dB

CH Middle ( IEEE 802.11g Combined mode )

R T
Mirl 2,437 887 2 GHz
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CH High ( IEEE 802.11g Combined mode )

e Agilent 15:13:30 Apr 24, 2007 R T
Peak Power Spectral Density, g Mode High Ch. Mkrl 2.462 BO6 3 GHz

Ref 26 dBm Atten 20 dB .85 dBm
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 mode )

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

W Agilent 19:18:10 Apr 24, 2007 R T
Peak Power Spectral Density, HT28 Mode Low Ch. Mkrl 2.419 258 & GHz
Ref 26 dBm Atten 20 dB —-4.85 dBm
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CH Middle ( IEEE 802.11n HT20 mode-Chain 0 )
3 Agilent 19:41:28 Apr 24, 2007 R T
Peak Power Spectral Density, HT28 Mode Mid Ch. Mkrl 2.435 119 2 GHz

Ref 28 dBm Atten 20 dB -4.85 dBm
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CH High ( IEEE 802.11n HT20 mode-Chain 0 )

e Agilent 13:49:49 Apr 24, 2007 R T

Peak Power Spectral Density, HT28 Mode High Ch. Mkrl 2.459 848 9 GHz
Ref 26 dBm Atten 20 dB -8.52 dBm
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 19:25:13 Apr 24, 2007 R T
Peak Power Spectral Density, HT2@ Mode Low Ch. Mkrl 2.412 007 & GHz

Ref 26 dBm Atten 20 dB 3.91 dBm
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CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 19:32:28 Apr 24, 2067 R T

Peak Power Spectral Density, HT20 Mode Mid Ch. Mkrl 2.437 BB7 8 GHz
Ref 28 dBm Atten 20 dB 1.59 dBm
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CH High ( IEEE 802.11n HT20 mode-Chain 1 )

5 Agilent 13:55:24 Apr 24, 2007 R T
Peak Power Spectral Density, HT2@ Mode High Ch. Mkrl 2.462 008 1 GHz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 Combined mode )

W Agilent 15:20:47 Apr 24, 2007
Peak Power Spectral Density, HT2@ Mode Low Ch.
Ref 26 dBm Atten 20 dB

CH Low ( IEEE 802.11n HT20 Combined mode )
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3 Agilent 18:57:39 Apr 24, 2007
Peak Power Spectral Density, HT28 Mode Mid Ch.
Ref 20 dBm Atten 20 dB

CH Middle ( IEEE 802.11n HT20 Combined mode )
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CH High ( IEEE 802.11n HT20 Combined mode )

¥ Agilent 13:06:52 Apr 24, 2007 R T
Peak Power Spectral Density, HT28 Mode High Ch. Mkrl 2.462 B85 4 GHz

Ref 26 dBm Atten 20 dB 7.15 ¢dBm
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 mode )

CH Low ( IEEE 802.11n HT40 mode-Chain 0 )

W Agilent 20:55:39 Apr 24, 2007 R T
Peak Power Spectral Density, HT4@ Mode Low Ch. Mkrl 2.438 758 6 GHz
Ref 26 dBm Atten 20 dB -18.33 dBm
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CH Middle ( IEEE 802.11n HT40 mode-Chain 0 )
3 Agilent 21:22:04 Apr 24, 2007 R T
Peak Power Spectral Density, HT48 Mode Mid Ch. Mkrl 2.443 632 1 GHz
Ref 20 dBm Atten 28 dB -8.38 dBm
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CH High ( IEEE 802.11n HT40 mode-Chain 0 )

¥ Agilent 21:29:07 Apr 24, 2007 R T

Peak Power Spectral Density, HT48 Mode High Ch. Mkrl 2.456 785 @ GHz
Ref 26 dBm Atten 20 dB -18.23 dBm
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

¥ Agilent 21:02:16 Apr 24, 2007 R T
Feak Power Spectral Density, HT49 Mode Low Ch. Mkrl 2,422 886G 9 GHz
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CH Middle ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 21:0%:11 Apr 24, 2007 R T

Peak Power Spectral Density, HT49 Mode Mid Ch, Mkrl 2437 006G G GHz
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CH High ( IEEE 802.11n HT40 mode-Chain 1)
5 Agilent 21:35:51 Apr 24, 2007 R T
Peak Power Spectral Density, HT48 Mode High Ch. Mkrl 2.452 807 2 GHz

Ref 26 dBm Atten 20 dB 2.58 dBm
#Peak
Log
14
dB/

ggst ; \]
1]

5.0 ‘I
ffé"u il gl ™ WWWWM

Wl 32
3RS

£t
Gk
Swp

Center 2.452 008 & GHz Span 300 kHz
#fes BH 3 kHz #\EH 18 kHz #Syeep 100 5 (1001 pts)




@Compliance Certification Services Inc.

FCCID :J9C-65VE241P1
Report No. : 70403205-RP1
Page 95 of 167

POWER SPECTRAL DENSITY (IEEE 802.11n HT40 Combined mode )

W Agilent 20:11:55 Apr 24, 2007
Peak Power Spectral Density, HT48 Mode Low Ch
Ref 26 dBm Atten 20 dB

CH Low ( IEEE 802.11n HT40 Combined mode )
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3 Agilent 20:31:56 Apr 24, 2007
Peak Power Spectral Density, HT48 Mode Mid Ch.
Ref 28 dBm Atten 20 dB

CH Middle ( IEEE 802.11n HT40 Combined mode )

R T
Mirl 2,437 B84 & GHz
5.28 dBm

#Peak
Log

1@

dB/

Offst
16
dB

[ —

i
8.0 YL Lakddunuid MM«WMM e

BT T vl Sl
LgAw

W1 52

33 FS

£
F>50k

Swp

Center 2.437 BBO B GHz

#Res BH 3 kHz #BH 18 kHz

Span 380 kHz
#Sweep 100 5 (1601 pts)
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CH High ( IEEE 802.11n HT40 Combined mode )
¥ Agilent 28:38:57 Apr 24, 2007 R T
Peak Power Spectral Density, HT48 Mode High Ch. Mkrl 2.452 004 & GHz

Ref 26 dBm Atten 20 dB 5.37 dBm
#Peak

Log
14 :

o I
16 H \
dB

0l M

géjm A o -,WWW Pt |

LgAw

Wl 32
3RS

£t
Gk
Swp

Center 2.452 008 & GHz Span 300 kHz
#fes BH 3 kHz #\EH 18 kHz #Syeep 100 5 (1001 pts)
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8.6 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the and that contains
the highest level of the desired power, based on either an RF conducted or a radiated measurement.
Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

TEST PROCEDURE
The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

TEST SETUP

SPECTRUM
EUT ANALYZER
Combined mode
Chaino 0 SPECTRUM
EUT COMBINED ANALYZER
Chaino 1

TEST RESULTS

No non-compliance noted
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11b mode)

W Agilent 18:25:44 Apr 26, 2007
Spurious, b Mode Low Ch,

CH Low (30MHz~26GHz) ( IEEE 802.11b mode-Chain 0 )

R T
Mkrd 198 MHz

Ref 26 dBm Atten 20 dB -51.43 dBm
#Peak o
Log
18
dB/
Offst
12
dB 2
Dl ¢
-7.3 |43 ] L
fB;n T O At il iy el il WA
gRw B o
V1 52
Start 3@ MHz Stop 26,88 GHz
#Res BHW 108 kHz #\VBH 300 kHz Sweep 2.482 5 (1001 pts)
Marker Trace Type ® Axiz Amplitude
1 1 Freg 2.41 GHz 12.83 dBm
2 1 Freg 4,83 GHz -36.42 dBm
2 1 Freg 458 MHz -5H.35 dBm
4 1 Freg 198 MH=z -51.49 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11b mode-Chain 0 )

3 Agilent 10:08:10 Apr 26, 2007
Spurious, b Mode Mid Ch.

R T
Mkr3 478 MHz

Ref 28 dBm

Atten 20 dB

-50.70 dBm

#Peak
Log

1
<

1@

dB/

Offst
12

dB

ol

Lo JN)

-7.3

2
dBm T

-

oyl

Lgﬂu JT harT

W1 52

Start 30 MHz
#fes BH 140 kHz

#VEW 300 kHz

Sweep 2482 5 (1001 pts)

Stop 26.88 GHz

Markar Trace Typa H Auiz Amplituda
1 (&0 Freg 2.44 GHz 18.55 dBm
2 (&N Freg 4.89 GHz -39.96 dBm
3 (&N Freg 478 MHz -5B.78 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11b mode-Chain 0 )
¥ Agilent 63:52:01 Apr 26, 2007 R T
Spurious, b Mode High Ch. Mkrd 196 MHz
Ref 26 dBm Atten 20 dB -53.75 dBm
#Peak 1
Log
14
dB/
Offst
12
dB
DI o
3.8 42 m
dBm H | T bt i il b acen ottt P Toor i |
LgAw P
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude

1 (&) Frag 2.4E GHz 9.91 dBm

2 1 Freg 4,91 GHz -48.28 dBm

2 1 Freg 588 MH=z -51.51 dBEm

4 1 Freg 198 MH=z -53.75 dBEm
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CH Low (30MHz~26GHz) ( IEEE 802.11b mode-Chain 1)

e Agilent 18:13:40 Apr 26, 2007
Spurious, b Mode Low Ch.
Ref 26 dBm

Atten 20 dB

R T
tikrd 458 MHz
-50.42 dBm

#Peak 1
Log

1a

dB/

Offst
12

dB

ol

-7 |4s

=)
dB < <
e I

W}J Lakar

V1 352

Start 3@ MHz
#Res BH 180 kHz

#YBW 300 kHz

Stop 26.88 GHz
Sweep 2,482 5 (1081 pts)

Marker Trace Type ® Axiz Amplitude
1 (&0 Freg 2.41 GHz 18.25 dBm
2 (&8 Freg 818 MH=z -47.58 dBm
3 (&0 Freq .22 GHz -58.37 dBm
4 (&0 Freq 458 MHz -58.42 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11b mode-Chain 1 )

W Agilent 18:62:24 Apr 26, 2067
Spurious, b Mode Mid Ch,

Ref 28 dBm

Atten 28 dB

R T
Mkrd 478 MHz
-51.31 dBm

#Peak

1
h&

Log
18

dB/

Offst
12

dB

ol

7.2 |45 =
dBm
LgAw

W1 52

Start 38 MHz
#Res BH 100 kHz

#YBH 308 kHz

Stop 26.86 GHz
Swesp 2.482 5 (1081 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 2.44 GHz 18.74 dBm
2 (&) Frag 818 MH=z -47.65 dBm
3 (&0 Freg 1.61 GHz -51.95 dBm
4 (&N Freg 478 MHz -51.51 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11b mode-Chain 1)

e Agilent 03:45:20 Apr 26, 2007 R T
Spurious, b Mode High Ch. Mkrd 1.64 GHz
Ref 26 dBm Atten 20 dB -53.60 dBm
#Peak <>|
Log
14
dB/
Offst
12
dB
Dl
74 33 4 "
me R I e o i e e M
afv g
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.4E GHz 12.25 dBm
2 1 Freg 818 MHz -49.32 dBm
2 1 Freg 588 MH=z -52.28 dBm
4 1 Freg 1.64 GHz -53.68 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11b Combined mode )

CH Low (30MHz~26GHz) ( IEEE 802.11b Combined mode )

¥ Agilent 19:32:56 Apr 26, 2007 R T
Spurious, b Mode Low Ch, Mkrd 458 MHz
Ref 28 dBm Atten 28 dB 43,71 dBm
#Peak
Log
18
dB/
Offst
16
dB 2
oL T
-1.5 |2
b ﬁiiahj I R s PP v e A I s A
LgAw
V1 32
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (18081 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 2.41 GHz 16.93 dBm
z &M Freq 4.83 GHz -36.48 dBm
3 [&H] Freq 818 MH= -48.72 dBm
4 [&H] Freq 458 MHz -49.71 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11b Combined mode )

¥ Agilent 18:37:50 Apr 26, 2007 R T
Spurious, b Mode Mid Ch. Mkrd 1.61 GHz
Ref 26 dBm Atten 20 dB -49.44 dBm
#Peak
Log
14
dB/
Offst
16
dB
Dl . <
agﬂ} ? ¢ N MW‘M"‘W kg ANV ST SRV IMWI
LgAw
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.44 GHz 17.86 dBm
2 1 Freg 4.89 GHz -37.81 dBm
2 1 Freg 218 MH= -48.18 dBm
4 1 Freg 1.61 GHz -49.44 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11b Combined mode )
¥ Agilent 19:42:46 Apr 26, 2007 R T
Spurious, b Mode High Ch, Mkrd 1.64 GHz
Ref 28 dBm Atten 28 dB 58,83 dBm
#Peak T
Log
18
dB/
Offst
16
dB ,
1] . <
agrf Mm Mmmwww‘w"m S e i st g
LgAw
V1 32
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (1001 pts)
Markar Trace Typa K RAuis Amplituda
1 1y Freq 2.46 GHz 18.66 dBm
z &M Freq 4.91 GHz -38.37 dBm
3 [&H] Freq 818 MH= -49.47 dBm
4 [&H] Freq 1.64 GHz -50.83 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11g mode)

CH Low (30MHz~26GHz) ( IEEE 802.11g mode-Chain 0 )

¥ Agilent 20:54:02 Apr 23, 2007 R T
Spurious, g Mode Low Ch, Mkrd 4,83 GHz
Ref 28 dBm Atten 28 dB -47.26 dBm
#Peak
Log 3
18
dB/
Offst
12
dB é
1] & 4
-12.8 o ]
Engf;nu I e .Jl MMWMWW e
V1 s2
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #\/BH 3600 kHz Swesp 2.482 5 (1081 pts)
Marker Trace Type K RAxiz Amplitude

1 1 Frag 2.41 GHz 4.6E dBEm

2 (&) Frag 2.21 GH=z -33.87 dBm

3 (&) Frag 198 MH=z -43.58 dBm

E| (&) Frag 4.83 GHz -47.26 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11g mode-Chain 0 )

W Agilent 15:82:12 Apr 24, 2007
Spurious, o Mode Mid Ch.

R T
Mkrd 483 GHz

Ret 28 dBm Atten 28 dB -46.28 dBm
#Peak
Log 5
1@
dB/
?;fSt A
T + 3
ol | 4
-13.2 <& L
] I oo v e o e e
Vi 52
Start 38 MHz Stop 26.88 GHz
#Res B 168 kHz #WEK 360 kHz Sweep 2.482 5 (1881 pts)
Marker Trace Type ® Axiz Amplitude

1 (&) Frag 2.44 GHz 4.83 dBm

2 ] Freg 198 MHz -25.16 dBm

3 (] Frag 2.24 GHz -29.81 dBm

4 (] Frag 4.89 GHz -46.28 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11g mode-Chain 0 )
% Agilent 20:36:53 Apr 23, 2087 R T

Spurious, o Mode High Ch. Mkrd 4.91 GHz

Ref 28 dBm Atten 26 dB -51.28 dBmi
#Peak |

Log p
18
dB/
0ffst A
=l
dE ?’h

Dl |

—
]
(o4

3
E

-14.8
dBm i e
LgAv mmwh fromy T e e R il sl

Vi 52
Start 38 MHz Stop 26.88 GHz
#Res B 168 kHz #WEK 360 kHz Sweep 2.482 5 (1881 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.4E GHz 4.25 dBm
2 (&8 Freg 198 MHz -25.28 dBm
3 (&0 Frag 2.26 GHz -26.94 dBm
4 (&0 Frag 4.91 GHz -51.28 dBm
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¥ Agilent 20:09:23 Apr 23, 2007
Spurious, o Mode Low Ch.

CH Low (30MHz~26GHz) ( IEEE 802.11g mode-Chain 1)

Ref 28 dBm

Atten 20 dB

R T
Mkr3 3.22 GHz
-50.31 dBm

#Peak

Log
14

1
<

o

W

E
Bl

v

.

V1 352

Start 3@ MHz
#Res BH 180 kHz

#YBW 300 kHz

Stop 26.88 GHz
Sweep 2,482 5 (1081 pts)

Marker Trace Type ® Axiz
1 (&) Frag 2.41 GHz
2 1 Freg 8318 MHz
E 1 Freg 3.22 GHz

Amplitude
5.95 dBm
-49.58 dBm
-58.31 dBm

Sp.urinus, g Mode Mid Ch.

CH Middle (30MHz~26GHz) ( IEEE 802.11g mode-Chain 1 )
s Agilent 15:87:47 Apr 24, 2067

Atten 28 dB

R T
Mkr3 £18 MHz
-91.38 dBm

#YBH 308 kHz

Stop 26.86 GHz
Swesp 2.482 5 (1081 pts)

Ref 20 dBm
#Peak
Log P
18
dB/
Offst
12
dB
ol
aél.g R }]} 2
il
LgPw -jw !’L'“
V1 352
Start 38 MHz
#Res BH 108 kHz
Marker Trace Type
1 (&) Freg
2 (&) Frag
3 (&5 Freq

¥ Axis

2.44 GHz
3.25 GHz
818 MH=z

Amplitude
5.43 dBm
-50.68 dBm
-51.58 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11g mode-Chain 1)
e Agilent 28:25:39 Apr 23, 2007 R T
Spurious, o Mode High Ch. Mkr3 &40 MHz
Ref 26 dBm Atten 20 dB -55.45 dBm
#Peak I
Log 7
14
dB/
Dffst
12
dB
ol
aElg2.6 . 5
|- I..M-._rul
Lgr;nu L T O e i oo ot idascicant
R
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.4E GHz 4.71 dBm
2 [&H] Frag 3.28 GHz -54.69 dBm
3 Ly Frag 248 MHz -55.45 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11g Combined mode )

CH Low (30MHz~26GHz) ( IEEE 802.11g Combined mode )

- Agilent 14:41:23 Apr 24, 2007 R T
Spurious, g Mode Low Ch, Mkrd 4,83 GHz
Ref 28 dBm Atten 28 dB -48,35 dBm
#Peak o
Log
18
dB/
Offst
16
dB 2 g
1] .
6.1 ¢ . ol PO L WL e
dBm L I MWW =t il T +
LgAw
V1 s2
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #\/BH 3600 kHz Sweep 2,482 5 (18081 pts)
Marker Trace Type K RAxiz Amplitude
1 1 Frag 2.41 GHz 11.47 dBm
2 (&) Frag 198 MH=z -33.74 dBm
3 (&) Frag 2.21 GH=z -34.15 dBm
E| (&) Frag 4.83 GHz -48.35 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11g Combined mode )
e Agilent 14:53:30 Apr 24, 2007
Spurious, o Mode Mid Ch.

R T

Mkrd 483 GHz

Ret 28 dBm Atten 28 dB —-47.47 dBm
#Peak !
[
Log
1@
dB/
Offst
16
B B 3
DI \
6.6 s el W PRE.  s
dBm WWLWM“ Tiaad i Sk
LgAw
Vi 52
Start 38 MHz Stop 26.88 GHz
#Res B 168 kHz #WEK 360 kHz Sweep 2.482 5 (1881 pts)
Marker Trace Type ® Axiz Amplitude
1 (&0 Frag 2.44 GHz 18.99 dBm
2 (&8 Freg 198 MHz -31.84 dBm
3 (&0 Frag 2.24 GHz -33.46 dBm
4 (&0 Frag 4.89 GHz -47.47 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11g Combined mode )
% Agilent 15:14:59 Apr 24, 2007 R T
Spurious, g Mode High Ch. Mkrd 4,94 GHz
Ref 26 dBm Atten 20 dB -43.16 dBm
#Peak 1
Log
18
dB/
Offst
-~
Dl .
-6.3
dEm | QWWW i EAUIETE O pp— e _,-"\U'W"\
LgAw
V1 52
Start 3@ MHz Stop 26,88 GHz
#Res BHW 108 kHz #\VBH 300 kHz Sweep 2.482 5 (1001 pts)
Marker Trace Type ® Axiz Amplitude
1 1 Freg 2.4E GHz 9,72 dBm
2 1 Freg 1498 MHz -26.68 dBm
2 (L Frag 2.26 GHz -28.15 dBn
4 1 Freg 4,94 GHz -48.16 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11n HT20 mode )

CH Low (30MHz~26GHz) ( IEEE 802.11n HT20 mode-Chain 0 )

¥ Agilent 19:19:45 Apr 24, 2007 R T
Spurious, HT2@ Mode Low Ch, Mkrd 4,83 GHz
Ref 28 dBm Atten 28 dB 43,51 dBm
#Peak
Log L
10 b
dB/
Offst
12
dB 2 3
DI 9
-12.4 3
ﬁjr;nu N T T o i e A IR
V1 32
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (1001 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 2.41 GHz 3.89 dBm
z &M Freq 188 MH= -34.63 dBm
3 [&H] Freq 2.21 GHz -35.61 dBm
4 [&H] Freq 4.83 GHz -49.51 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11n HT20 mode-Chain 0 )

#e Agilent 13:43:34 Apr 24, 2007 R T
Spurious, HT268 Mode Mid Ch. Mkrd 4.89 GHz
Ref 26 dBm Atten 20 dB -49.73 dBm
#Peak
Log L
10 9
dB/
Offst
12
dB 2
Dl
aElg2.2 3
Lof I‘IL P T e Al s raasuish witateadt M
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.44 GHz 4.13 dBm
2 1 Freg 1498 MHz -34.48 dBm
2 1 Freg 2.24 GHz -21.92 dBm
4 1 Freg 4.89 GHz -49.73 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT20 mode-Chain 0 )
5 Agilent 13:51:16 Apr 24, 2007 R T
Spurious, HT268 Mode High Ch. Mkrd 4.91 GHz
Ref 26 dBm Atten 20 dB -51.54 dBm
#Peak |
Log 1
10 4
dB/
Offst A
12
IR
ol |l
-14.1 * L
fs;nu . oty hj[ MWW R s (YNNI N TRl L
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude

1 (&) Frag 2.4E GHz 2.31 dBm

2 [&H] Frag 198 MHz -25.06 dBm

E: Ly Frag 2.2E GHz -22.85 dEm

4 Ly Frag 4.91 GHz -51.54 dBm
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CH Low (30MHz~26GHz) ( IEEE 802.11n HT20 mode-Chain 1)

s Agilent 19:26:39 Apr 24, 2067 R T
Spurious, HT2@ Mode Low Ch, Mkr3 818 MHz
Ref 28 dBm Atten 28 dB -51.38 dBm
#Peak
Log P
18
dB/
Offst
12
dB
1]
7 N
m crbe
LQHU HMwa JL\M L A....,)“"“‘Wf"w‘-w""‘“"‘“"”" WW Y
V1 s2
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #\/BH 3600 kHz Sweep 2,482 5 (18081 pts)
Marker Trace Type K RAxiz Amplitude
1 1 Frag 2.41 GHz .28 dBEm
2 (&) Frag 3.22 GH=z -56.24 dBm
3 (&) Frag 818 MH=z -51.38 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 13:33:52 Apr 24, 2007 R T
Spurious, HT268 Mode Mid Ch. Mkr3 810 MHz
Ref 26 dBm Atten 20 dB -54.60 dBm
#Peak
Log L
10 9
dB/
Offst
12
dB
Dl
-12.5 R 2 L
b .;? )Q;Lmh m*A“y”*ﬂ5whwfha¢umuwwxwﬂJ"““““*#*am*mﬂunwLM»*N””“W”““*“JM”PmI N
LgAw P i
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.44 GHz 3.98 dBm
2 1 Freg 3.25 GHz -52.41 dBm

3 (] Frag 918 MHz -54.68 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT20 mode-Chain 1)

5 Agilent 13:56:36 Apr 24, 2007 R T
Spurious, HT268 Mode High Ch. Mkr3 810 MHz

Ref 26 dBm Atten 20 dB -55.74 dBm
#Peak |

Log
14
dB/
Dffst

1
<

| = et
LgAw ‘iiwww ;Lm. - LwﬁJﬂ““MﬂWJMMMﬂwm*M““#“"“JA”““”“‘V“\Wwﬂwf“~“wﬂ“*

Vi 52
Start 38 MHz Stop 26.88 GHz
#Res B 168 kHz #WEK 360 kHz Sweep 2.482 5 (1881 pts)
Marker Trace Type ® Axiz Amplitude

1 (&) Frag 2.4E GHz 4,268 dBm

2 1 Freg 3.28 GHz -52.91 dBm
3 (] Frag 918 MHz -5E.74 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11n HT20 Combined mode )

¥ Agilent 15:22:59 Apr 24, 2007
Spurious, HT2@ Mode Low Ch,

Ref 28 dBm Atten 26 dB

CH Low (30MHz~26GHz) ( IEEE 802.11n HT20 Combined mode )

R T
Mkrd 4.83 GHz
-47.21 dBm

#Peak 1

Log
18

dB/

Offst
16

dB

Lo TN
&

ol

S

-5.8

dBm
LgAw

W1 52

Start 38 MHz

#Res BH 189 kHz #YBH 308 kHz

Stop 26.86 GHz
Swesp 2.482 5 (1081 pts)

Marker Trace Type K RAxiz

1 (&) Freg 2.41 GHz
2 (&) Frag 198 MH=z
3 (&5 Freg 2.21 GHz
4 (&) Frag 4.83 GHz

Amplitude
9.94 dBm
-34.87 dBm
-37.73 dBm
-47.21 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11n HT20 Combined

mode )
¥ Agilent 18:59:27 Apr 24, 2007 R T
Spurious, HT28 Mode Mid Ch. Mkrd 4,86 GHz
Ref 28 dBm Atten 28 dB -46.94 dBm
#Peak T
Log ©
18
dB/
Offst
16
B &
o & .
-5.9
dEm W PR i e s e
LgAw
V1 32
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (18081 pts)
Marker Trace Type K RAxiz Amplitude

1 1y Freq 2.44 GHz 16.43 dBm

z &M Freq 188 MH= -31.28 dBm

3 [&H] Freq 2.24 GHz -48.14 dBm

4 [&H] Freq 4.86 GHz -46.94 dBm




_@ Compliance Certification Services Inc. FCCID :J9C-65VE241P1
Report No. : 70403205-RP1

Page 115  of 167

CH High (30MHz~26GHz) ( IEEE 802.11n HT20 Combined mode )
¥ Agilent 13:09:12 Apr 24, 2007 R T
Spurious, HT268 Mode High Ch. Mkrd  4.94 GHz
Ref 26 dBm Atten 20 dB -49.38 dBm
#Peak X
Log
14
dB/
Offst
£ &
Dl . .
Hgms M QWWW NN PPN WS W Sl
LgAw
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.4E GHz 9.46 dBm
2 [&H] Frag 198 MHz -31.15 dBm
E: Ly Frag 2.2E GHz -32.82 dém
4 Ly Frag 4.34 GHz -49.28 dém
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11n HT40 mode )

CH Low (30MHz~26GHz) ( IEEE 802.11n HT40 mode-Chain 0 )

¥ Agilent 20:56:56 Apr 24, 2007 R T
Spurious, HT4@ Mode Low Ch, Mkrd 4,86 GHz
Ref 28 dBm Atten 28 dB 43,38 dBm
#Peak
Log T
18 <&
dB/
Offst
12 9
dB 3
1]
aElgS.@ 3 N
m 1 e
LaFy “muj rm*hgl‘Nw*ﬁﬂﬁwdwemmnmwuhpdwmﬂwvPMAVNHANﬂNMFWJ“kMHWMJWHmﬁmwﬁ;m
V1 32
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #UBH 300 kHz Swesp 2.482 5 (1081 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 2.42 GHz 8.82 dBm
z &M Freq 188 MH= -23.51 dBm
3 [&H] Frag 2.21 GHz -33.12 dBm
4 [&H] Frag 4.8E GHz -49.38 dBm

Atten 20 dB

CH Middle (30MHz~26GHz) ( IEEE 802.11n HT40 mode-Chain 0 )
o Agilent 21:23:23 Apr 24, 2087
Spurious, HT48 Mode Mid Ch.
Ref 28 dBm

R T

Mkrd 483 GHz
-48.62 dBm

#Peak

Log
14

L]

il

\
3
i
E

2

+]

|
dBm
LgAw M

v

V1 352

Start 3@ MHz
#Res BH 180 kHz

#YBW 300 kHz

Sweep 2,482 5 (1081 pts)

Stop 26.88 GHz

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.44 GHz 4.57 dBm
2 (&8 Freg 198 MHz -38.17 dBm
3 (&0 Freq 2.21 GHz -39.689 dBm
4 (&0 Freq 4.89 GHz -48.62 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT40 mode-Chain 0 )
e Agilent 21:30:34 Apr 24, 2007 R T
Spurious, HT48 Mode High Ch. Mkrd 4.91 GHz
Ref 26 dBm Atten 20 dB -43.44 dBm
#Peak
Log T
14 L.
dB/
Offst [z
12
dB 3
o |l
aé?ﬂ g B
m Loy
LgAw ; IM,J- P g P i P bt gt X [
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.45 GHz A.71 dBm
2 [&H] Frag 198 MHz -21.58 dBm
3 Ly Frag 2.24 GHz -31.57 dBm
4 Ly Frag 4.91 GHz -49.44 dBm
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CH Low (30MHz~26GHz) ( IEEE 802.11n HT40 mode-Chain 1)

¥ Agilent 21:03:32 Apr 24, 2007 R T
Spurious, HT4@ Mode Low Ch. Mkr3 810 MHz
Ref 26 dBm Atten 20 dB -51.66 dBm
#Peak
Log 1
19 h(
dB/
Offst
12
dB
Dl
156 s Jﬂ 2 L
fs[;nu “_IW} }LM b MWMWWM,W. N T ol P L
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude

1 (&) Frag 2.42 GHz 2.968 dBm

2 1 Freg .22 GHz -56.38 dBm

2 1 Freg 218 MH= -51.66 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11n HT40 mode-Chain 1 )

¥ Agilent 21:16:47 Apr 24, 2007 R T

Spurious, HT48@ Mode Mid Ch. Mkr3 818 MHz
Ref 20 dBm Atten 28 dB -55.84 dBm
#Peak
Log
18
dB/
Dffst
12
dB

& P

ol

-16.3 5 2

dB | g
m h,,? "_I«—J\-“ B MNWWM VTR NPPY L R

LaPy
V1 352
Start 38 MHz Stop 26.86 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2.482 5 (1001 pts)
Marker Trace Type K RAxiz Amplitude
1 1 Freg 2.44 GHz 2.52 dBm
2 (&) Frag 3.25 GHz -52.45 dBm

3 (] Frag 818 MH=z -55.84 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT40 mode-Chain 1)

¥ Agilent 21:37:03 Apr 24, 2007 R T
Spurious, HT48 Mode High Ch. Mkr3 810 MHz
Ret 28 dBm Atten 28 dB -56.93 dBm
#Peak
Log L
10 by
dB/
Offst
12
dB
ol
-13.8 2
dBm m W W.. o
Vi 52
Start 38 MHz Stop 26.88 GHz
#Res B 168 kHz #WEK 360 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.45 GHz 2.96 dBm
2 1 Freg 3.28 GHz -53.21 dBm

3 (] Frag 918 MHz -56.99 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

( IEEE 802.11n HT40 Combined mode )

CH Low (30MHz~26GHz) ( IEEE 802.11n HT40 Combined mode )

¥ Agilent 20:48:33 Apr 24, 2007
Spurious, HT4@ Mode Low Ch,

R T

Mkrd 4.83 GHz

Ref 20 dBm Atten 28 dB -49.96 dBm
#Peak
Log Ps
18
dB/
Offst
16
dB 2
D£1 2 T
_ 4
CCLI O v i e A My e s S
LgPw
V1 352
Start 38 MHz Stop 26.86 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2.482 5 (1001 pts)
Marker Trace Type K RAxiz Amplitude
1 1 Freg 2.42 GHz E.87 dBm
2 (&) Frag 198 MH=z -33.71 dBm
3 ] Frag 2.21 GHz -48.66 dBm
4 ] Frag 4.83 GHz -49.96 dBm

CH Middle (30MHz~26GHz) ( IEEE 802.11n HT40 Combined

mode )
¥ Agilent 20:45:51 Apr 24, 2007 R T
Spurious, HT48@ Mode Mid Ch. Mkr3 4,86 GHz
Ref 28 dBm Atten 28 dB -43.17 dBm
#Peak 1
Log
18
dB/
Offst
16
dB
Dl = H] .
- o P S o o
LgAw
V1 32
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (18081 pts)
Marker Trace Type K RAxiz Amplitude

1 1y Freq 2.44 GHz 8.87 dBm

z &M Freq 188 MH= -45.36 dBm

3 [&H] Freq 4.86 GHz -49.17 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT40 Combined mode )
¥ Agilent 28:40:38 Apr 24, 2007 R T
Spurious, HT48 Mode High Ch. Mkrd 4.89 GHz
Ref 26 dBm Atten 20 dB -50.52 dBm
#Peak .
Log
14
dB/
Offst
16
dB
0l )
aé?ngﬁ? i gmuwmwwwr“ i e
LgAw M
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.45 GHz 6.62 dBm
2 1 Freg 1498 MHz -42.36 dBm
2 1 Freg 398 MH=z -44.75 dBm
4 1 Freg 4.89 GHz -5H.52 dBm
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Compliance Certification Services Inc.

8.7 RADIATED EMISSIONS

8.7.1 TRANSMITTER RADIATED SUPURIOUS EMSSIONS

LIMITS

§ 15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted

in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 -410 4.5-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73 - 74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-75.2 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3338 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 A
13.36 - 13.41

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of emissions
appearing within these frequency bands shall not exceed the limits shown is Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be
demonstrated using measurement instrumentation employing a CISPR quasi-peak detector. Above
1000 MHz, compliance with the emission limits in Section 15.209 shall be demonstrated based on
the average value of the measured emissions. The provisions in Section 15.35 apply to these
measurements.
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§ 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from an intentional
radiator shall not exceed the field strength levels specified in the following table :

Frequency Field Strength Measurement Distance
(MH?z) (microvolts/meter) (meters)
30 - 88 100 ** 3
88-216 150 ** 3

216 - 960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating
under this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216
MHz or 470-806 MHz, However, operation within these frequency bands is permitted under other
sections of this Part, e-g, Sections 15.231 and 15.241.

§ 15.209 (b) In the emission table above, the tighter limit applies at the band edges.

TEST EQUIPMENT

The following test equipment is utilized in making the measurements contained in this report.

. Date of Calibration
Manufacturer or Type | Model No. Serial No. Calibration Period Remark
CHASE BI-LOG
ANTENNA CBL6112B 2817 August 28, 2006 1 Year FINAL
R/S SPECTRUM October 18,
ANALYZER FSEK30 835253/002 2006 1 Year FINAL
AGILENT SPECTRUM

ANALYZER E4446A |MY433601.32| March 22, 2007 1 Year FINAL

R/S EMI TEST September 02,
RECEIVER ESCS30 835418/008 2006 1 Year FINAL
OPEN SITE | - No.2 May 07, 2006 1 Year FINAL

N TYPE COAXIAL

CABLE 9913-30M 001 August 21, 2006 1 Year FINAL
Horn Antenna AH-118 10089 August 30, 2006 1 Year FINAL
Horn Antenna AH-840 03077 Feb%at)r%/ 25, 1 Year FINAL

) ) December 25,
Agilent Pre-amplifier 8449B 3008A01471 2006 I Year FINAL
HP Amplifier 8447D | 1937A02748 | P ecezn(;(l;zr 2| I Year |FINAL
HP High pass filter 84300/80038 002 CAL. ON USE 1 Year FINAL
HP High pass filter 84300/80039 003 CAL. ON USE 1 Year FINAL

Loop Antenna

ETS-LINDGREN 6502 2356 June 15, 2006 1 Year FINAL
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TEST SETUP

The diagram below shows the test setup that is utilized to make the measurements for emission
from 30 to 1GHz.

3m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable

The diagram below shows the test setup that is utilized to make the measurements for
emission above 1GHz.

1m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable
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TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. White measuring the radiated emission below 1GHz, the EUT was set 3 meters away from
the interference-receiving antenna, which was mounted on the top of a variable-height
antenna tower. White measuring the radiated emission above 1GHz, the EUT was set 1
meters away from the interference-receiving antenna

c. The antenna is a broadband antenna, and its height is varied from one meter to four meters
above the ground to determine the maximum value of the field strength. Both horizontal and
vertical polarization of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the table was turned from 0 degrees to 360
degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold mode.

f. If the emission level of the EUT in peak mode was 10 dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10 dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

Note :

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for Peak
detection and frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 10
Hz for Average detection (AV) at frequency above 1GHz.

TEST RESULTS

No non-compliance noted
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8.7.2 WORST-CASE RADIATED EMISSION BELOW 1 GHz
Product Name 2321;2?% rléofcsﬂz %ﬁfn?fﬁﬁfaﬁ%ﬁ Test Date 2007/05/02
Model 65-VE241-P1 Test By Gundam Lin
Test Mode Normal operating TEMP & Humidity | 27°C, 53%
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MHz) Factor | Loss at 3m(dBuV) (dBuV/m) at 3m(dBuV/m)
(dB/m) | (dB) Horizontal | Vertical Horizontal | Vertical
200.00 10.00 1.93 15.00 17.00 43.50 26.93 28.93
216.25 10.88 2.00 29.70 21.60 46.00 42.58 34.48
230.03 11.62 2.07 16.80 19.60 46.00 30.49 33.29
300.00 13.90 2.38 11.50 15.00 46.00 27.78 31.28
399.99 16.70 2.81 16.50 12.80 46.00 36.01 32.31
480.00 17.58 3.09 8.80 10.50 46.00 29.47 31.17
599.99 18.90 3.55 8.10 16.20 46.00 30.55 38.65
800.00 20.70 4.23 5.70 6.50 46.00 30.63 31.43

Remark: Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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8.7.3 TRANSMITTER RADIATED EMISSION ABOVE 1 GHz

Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode IEEE 802.11b TX (CH Low) TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1608.10 [ 48.50 | 27.34 3.77 36.86 | 9.50 | 0.00 33.25 74.00 -40.75 P 1.00
1608.10 | 36.10 27.34 3.77 36.86 | 9.50 | 0.00 20.85 54.00 -33.15 A 1.00
321596 | 50.60 30.80 5.63 36.82 | 9.50 | 0.00 40.71 74.00 -33.29 P 1.00
321596 | 45.50 30.80 5.63 36.82 | 9.50 | 0.00 35.61 54.00 -18.39 A 1.00
4824.10 | 59.05 34.52 6.32 36.60 | 9.50 | 0.35 54.14 74.00 -19.86 P 1.00
4824.10 | 56.31 34.52 6.32 36.60 | 9.50 | 0.35 51.40 54.00 -2.60 A 1.00
7237.47| 52.06 39.54 8.27 36.85 | 9.50 | 0.90 54.42 74.00 -19.58 P 1.00
7237.47| 44.61 39.54 8.27 36.85 | 9.50 | 0.90 46.97 54.00 -7.03 A 1.00
12059.30| 51.74 | 41.79 10.56 | 36.55 | 9.50 | 0.43 58.48 74.00 -15.52 P 1.00
12059.30| 43.23 41.79 10.56 | 36.55 | 9.50 | 0.43 49.97 54.00 -4.03 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1608.10 [ 49.27 | 27.34 3.77 36.86 | 9.50 [ 0.00 34.02 74.00 | -39.98 P 1.00
1608.10 | 38.73 27.34 3.77 36.86 | 9.50 [ 0.00 23.48 54.00 | -30.52 A 1.00
321596 | 51.84 | 30.80 5.63 36.82 | 9.50 | 0.00 41.95 74.00 | -32.05 P 1.00
321596 | 47.41 30.80 5.63 36.82 | 9.50 | 0.00 37.52 54.00 | -16.48 A 1.00
4824.10 [ 57.57 | 34.52 6.32 36.60 | 9.50 | 0.35 52.66 74.00 | -21.34 P 1.00
4824.10 [ 5490 | 34.52 6.32 36.60 | 9.50 | 0.35 49.99 54.00 -4.01 A 1.00
723747 | 53.46 | 39.54 8.27 36.85 | 9.50 [ 0.90 55.82 74.00 | -18.18 P 1.00
723747 | 46.24 | 39.54 8.27 36.85 | 9.50 [ 0.90 48.60 54.00 -5.40 A 1.00
12059.30| 52.46 | 41.79 10.56 | 36.55 | 9.50 | 0.43 59.20 74.00 | -14.80 P 1.00
12059.30| 43.61 41.79 10.56 | 36.55 | 9.50 | 0.43 50.35 54.00 -3.65 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode IEEE 802.11b TX (CH Middle) TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1624.77 | 50.22 | 27.47 3.80 36.85 | 9.50 | 0.00 35.14 74.00 -38.86 P 1.00
1624.77 | 36.88 2747 3.80 36.85 | 9.50 | 0.00 21.80 54.00 -32.20 A 1.00
3249.26 | 49.80 30.80 5.65 36.81 | 9.50 | 0.00 39.94 74.00 -34.06 P 1.00
3249.26 | 43.85 30.80 5.65 36.81 | 9.50 | 0.00 33.99 54.00 -20.01 A 1.00
4874.01 | 57.45 34.60 6.32 36.61 | 9.50 | 0.30 52.55 74.00 -21.45 P 1.00
4874.01 | 54.65 34.60 6.32 36.61 | 9.50 | 0.30 49.75 54.00 -4.25 A 1.00
7312.00 | 52.85 39.61 8.30 3693 | 9.50 | 0.83 55.16 74.00 -18.84 P 1.00
7312.00 | 45.52 39.61 8.30 36.93 | 9.50 | 0.83 47.83 54.00 -6.17 A 1.00
12186.86| 51.96 | 42.00 10.52 36.49 | 9.50 | 0.39 58.88 74.00 -15.12 P 1.00
12186.86| 43.69 | 42.00 10.52 36.49 | 9.50 | 0.39 50.61 54.00 -3.39 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1624.77 | 50.71 27.47 3.80 36.85 | 9.50 | 0.00 35.63 74.00 -38.37 P 1.00
1624.77 | 42.82 27.47 3.80 36.85 | 9.50 | 0.00 27.74 54.00 -26.26 A 1.00
3249.26 | 51.12 30.80 5.65 36.81 | 9.50 | 0.00 41.26 74.00 -32.74 P 1.00
3249.26 | 46.62 30.80 5.65 36.81 | 9.50 | 0.00 36.76 54.00 -17.24 A 1.00
4874.01 | 55.62 34.60 6.32 36.61 | 9.50 [ 0.30 50.72 74.00 -23.28 P 1.00
4874.01 | 52.15 34.60 6.32 36.61 | 9.50 | 0.30 47.25 54.00 -6.75 A 1.00
7312.00 | 55.09 39.61 8.30 3693 | 9.50 [ 0.83 57.40 74.00 -16.60 P 1.00
7312.00 | 48.51 39.61 8.30 3693 | 9.50 [ 0.83 50.82 54.00 -3.18 A 1.00
12186.86 53.09 42.00 10.52 36.49 | 9.50 | 0.39 60.01 74.00 -13.99 P 1.00
12186.86( 44.54 42.00 10.52 36.49 | 9.50 | 0.39 51.46 54.00 -2.54 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode IEEE 802.11b TX (CH High) TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1641.10 [ 50.66 | 27.60 3.82 36.84 | 9.50 | 0.00 35.75 74.00 -38.25 P 1.00
1641.10 [ 43.20 | 27.60 3.82 36.84 | 9.50 | 0.00 28.29 54.00 -25.71 A 1.00
3282.50 | 48.97 30.80 5.67 36.80 | 9.50 | 0.00 39.14 74.00 -34.86 P 1.00
3282.50 | 41.83 30.80 5.67 36.80 | 9.50 | 0.00 32.00 54.00 -22.00 A 1.00
4924.08 | 61.07 34.68 6.32 36.62 | 9.50 | 0.25 56.19 74.00 -17.81 P 1.00
4924.08 | 46.70 34.68 6.32 36.62 | 9.50 | 0.25 41.82 54.00 -12.18 A 1.00
7386.88 | 54.65 39.69 8.33 37.01 | 9.50 | 0.76 56.92 74.00 -17.08 P 1.00
7386.88 | 41.43 39.69 8.33 37.01 | 9.50 | 0.76 43.70 54.00 -10.30 A 1.00
12310.88| 61.88 42.20 10.49 3643 | 9.50 | 0.35 68.98 74.00 -5.02 P 1.00
12310.88| 46.07 | 42.20 10.49 3643 | 9.50 | 0.35 53.17 54.00 -0.83 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1641.10 | 52.71 27.60 3.82 36.84 | 9.50 | 0.00 37.80 74.00 -36.20 P 1.00
1641.10 | 47.51 27.60 3.82 36.84 | 9.50 | 0.00 32.60 54.00 -21.40 A 1.00
3282.50 | 49.30 30.80 5.67 36.80 | 9.50 | 0.00 39.47 74.00 -34.53 P 1.00
3282.50 | 41.35 30.80 5.67 36.80 [ 9.50 | 0.00 31.52 54.00 -22.48 A 1.00
4924.08 | 65.10 34.68 6.32 36.62 | 9.50 [ 0.25 60.22 74.00 -13.78 P 1.00
4924.08 | 48.84 34.68 6.32 36.62 | 9.50 [ 0.25 43.96 54.00 -10.04 A 1.00
7386.88 | 57.40 39.69 8.33 37.01 | 9.50 | 0.76 59.67 74.00 -14.33 P 1.00
7386.88 | 43.14 39.69 8.33 37.01 | 9.50 | 0.76 45.41 54.00 -8.59 A 1.00
12310.88| 61.01 42.20 10.49 36.43 | 9.50 [ 0.35 68.11 74.00 -5.89 P 1.00
12310.88| 45.55 42.20 10.49 36.43 | 9.50 [ 0.35 52.65 54.00 -1.35 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode IEEE 802.11g TX (CH Low) TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1608.00 [ 47.22 | 27.34 3.77 36.86 | 9.50 | 0.00 31.97 74.00 -42.03 P 1.00
1608.00 [ 34.02 | 27.34 3.77 36.86 | 9.50 | 0.00 18.77 54.00 -35.23 A 1.00
3216.12 | 52.32 30.80 5.63 36.82 | 9.50 | 0.00 42.43 74.00 -31.57 P 1.00
3216.12 | 47.56 30.80 5.63 36.82 | 9.50 | 0.00 37.67 54.00 -16.33 A 1.00
4828.13 | 54.15 34.53 6.32 36.60 | 9.50 | 0.34 49.24 74.00 -24.76 P 1.00
4828.13 | 41.05 34.53 6.32 36.60 | 9.50 | 0.34 36.14 54.00 -17.86 A 1.00
7230.67 | 51.05 39.53 8.27 36.84 | 9.50 | 0.91 53.41 74.00 -20.59 P 1.00
7230.67 | 36.55 39.53 8.27 36.84 | 9.50 | 0.91 38.91 54.00 -15.09 A 1.00
9647.86 | 57.58 40.38 9.35 37.50 | 9.50 | 0.54 60.85 74.00 -13.15 P 1.00
9647.86 | 39.96 | 40.38 9.35 37.50 | 9.50 | 0.54 43.23 54.00 -10.77 A 1.00
12071.08| 52.67 | 41.81 10.56 | 36.55 | 9.50 | 0.43 59.42 74.00 -14.58 P 1.00
12071.08| 35.86 | 41.81 10.56 36.55 | 9.50 | 043 42.61 54.00 -11.39 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1608.00 | 49.20 | 27.34 3.77 36.86 | 9.50 | 0.00 33.95 74.00 | -40.05 P 1.00
1608.00 | 34.80 | 27.34 3.77 36.86 | 9.50 | 0.00 19.55 54.00 | -34.45 A 1.00
3216.12 | 53.38 | 30.80 5.63 36.82 | 9.50 [ 0.00 43.49 74.00 | -30.51 P 1.00
3216.12 | 49.55 | 30.80 5.63 36.82 | 9.50 [ 0.00 39.66 54.00 | -14.34 A 1.00
4828.13 [ 50.83 34.53 6.32 36.60 | 9.50 [ 0.34 45.92 74.00 | -28.08 P 1.00
4828.13 [ 36.67 | 34.53 6.32 36.60 | 9.50 [ 0.34 31.76 54.00 | -22.24 A 1.00
7230.67 | 51.57 | 39.53 8.27 36.84 | 9.50 | 0.91 53.93 74.00 | -20.07 P 1.00
7230.67 | 36.31 39.53 8.27 36.84 | 9.50 | 0.91 38.67 54.00 | -15.33 A 1.00
9647.86 | 57.64 | 40.38 9.35 37.50 | 9.50 | 0.54 60.91 74.00 | -13.09 P 1.00
9647.86 | 39.99 | 40.38 9.35 37.50 | 9.50 | 0.54 43.26 54.00 | -10.74 A 1.00

12071.08| 54.23 | 41.81 10.56 | 36.55 | 9.50 | 043 60.98 74.00 | -13.02 P 1.00
12071.08| 35.07 | 41.81 10.56 | 36.55 | 9.50 | 043 41.82 54.00 | -12.18 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode IEEE 802.11g TX (CH Middle) TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1624.86 | 49.79 | 27.47 3.80 36.85 | 9.50 | 0.00 34.71 74.00 -39.29 P 1.00
1624.86 | 36.01 2747 3.80 36.85 | 9.50 | 0.00 20.93 54.00 -33.07 A 1.00
3249.32 | 51.76 30.80 5.65 36.81 | 9.50 | 0.00 41.90 74.00 -32.10 P 1.00
3249.32 | 46.66 30.80 5.65 36.81 | 9.50 | 0.00 36.80 54.00 -17.20 A 1.00
4868.05 | 54.81 34.59 6.32 36.61 | 9.50 | 0.30 49.91 74.00 -24.09 P 1.00
4868.05 | 41.58 34.59 6.32 36.61 | 9.50 | 0.30 36.68 54.00 -17.32 A 1.00
7304.80 | 54.83 39.60 8.30 36.92 | 9.50 | 0.84 57.15 74.00 -16.85 P 1.00
7304.80 | 40.82 39.60 8.30 36.92 | 9.50 | 0.84 43.14 54.00 -10.86 A 1.00
9756.87 | 62.87 | 40.29 9.56 37.59 | 9.50 | 0.58 66.21 74.00 -7.79 P 1.00
9756.87 | 48.21 40.29 9.56 37.59 | 9.50 | 0.58 51.55 54.00 -2.45 A 1.00
12184.95| 60.98 42.00 10.52 36.49 | 9.50 | 0.39 67.90 74.00 -6.10 P 1.00
12184.95| 43.74 | 42.00 10.52 36.49 | 9.50 | 0.39 50.66 54.00 -3.34 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1624.86 | 51.38 | 27.47 3.80 36.85 | 9.50 | 0.00 36.30 74.00 | -37.70 P 1.00
1624.86 | 36.13 | 27.47 3.80 36.85 | 9.50 | 0.00 21.05 54.00 | -32.95 A 1.00
324932 | 53.38 | 30.80 5.65 36.81 | 9.50 [ 0.00 43.52 74.00 | -30.48 P 1.00
324932 | 49.42 | 30.80 5.65 36.81 | 9.50 [ 0.00 39.56 54.00 | -14.44 A 1.00
4868.05 [ 59.61 34.59 6.32 36.61 | 9.50 [ 0.30 54.71 74.00 | -19.29 P 1.00
4868.05 | 44.03 34.59 6.32 36.61 | 9.50 [ 0.30 39.13 54.00 | -14.87 A 1.00
7304.80 | 59.58 | 39.60 8.30 3692 | 9.50 | 0.84 61.90 74.00 | -12.10 P 1.00
7304.80 | 45.88 | 39.60 8.30 3692 | 9.50 | 0.84 48.20 54.00 -5.80 A 1.00
9756.87 | 62.32 | 40.29 9.56 37.59 | 9.50 | 0.58 65.66 74.00 -8.34 P 1.00
9756.87 | 48.10 | 40.29 9.56 37.59 | 9.50 | 0.58 51.44 54.00 -2.56 A 1.00

12184.95| 61.13 | 42.00 10.52 | 36.49 | 9.50 | 0.39 68.05 74.00 -5.95 P 1.00
12184.95| 43.33 | 42.00 10.52 | 36.49 | 9.50 | 0.39 50.25 54.00 -3.75 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode IEEE 802.11g TX (CH High) TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
164135 48.50 | 27.60 3.82 36.84 | 9.50 | 0.00 33.59 74.00 | -40.41 P 1.00
164135 33.86 | 27.60 3.82 36.84 | 9.50 [ 0.00 18.95 54.00 | -35.05 A 1.00
3282.73 | 50.62 | 30.80 5.67 36.80 | 9.50 [ 0.00 40.79 74.00 | -33.21 P 1.00
3282.73 | 43.66 | 30.80 5.67 36.80 | 9.50 [ 0.00 33.83 54.00 | -20.17 A 1.00
492891 | 50.55 | 34.69 6.32 36.62 | 9.50 | 0.24 45.67 74.00 | -28.33 P 1.00
492891 | 37.03 34.69 6.32 36.62 | 9.50 | 0.24 32.15 54.00 | -21.85 A 1.00
738236 | 49.21 39.68 8.33 37.01 | 9.50 | 0.77 51.48 74.00 | -22.52 P 1.00
738236 | 34.95 | 39.68 8.33 37.01 | 9.50 | 0.77 37.22 54.00 | -16.78 A 1.00
9837.55| 53.77 | 40.23 9.71 37.65 | 9.50 | 0.60 57.17 74.00 | -16.83 P 1.00
9837.55| 37.88 | 40.23 9.71 37.65 | 9.50 | 0.60 41.28 54.00 | -12.72 A 1.00

12310.00| 49.08 | 42.20 10.49 | 36.43 | 9.50 | 035 56.18 74.00 | -17.82 P 1.00
12310.00| 33.96 | 42.20 1049 | 36.43 | 9.50 | 0.35 41.06 54.00 | -12.94 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1641.35 | 49.53 27.60 3.82 36.84 | 9.50 | 0.00 34.62 74.00 -39.38 P 1.00
164135 33.82 | 27.60 3.82 36.84 | 9.50 | 0.00 18.91 54.00 -35.09 A 1.00
3282.73 | 52.26 30.80 5.67 36.80 | 9.50 | 0.00 42.43 74.00 -31.57 P 1.00
3282.73 | 47.80 30.80 5.67 36.80 | 9.50 | 0.00 37.97 54.00 -16.03 A 1.00
492891 | 52.77 34.69 6.32 36.62 | 9.50 | 0.24 47.89 74.00 -26.11 P 1.00
492891 | 39.82 34.69 6.32 36.62 | 9.50 | 0.24 34.94 54.00 -19.06 A 1.00
7382.36 | 49.52 39.68 8.33 37.01 | 9.50 | 0.77 51.79 74.00 -22.21 P 1.00
7382.36 | 36.12 39.68 8.33 37.01 | 9.50 | 0.77 38.39 54.00 -15.61 A 1.00
9837.55| 56.16 | 40.23 9.71 37.65 | 9.50 | 0.60 59.56 74.00 -14.44 P 1.00
9837.55| 37.87 | 40.23 9.71 37.65 | 9.50 | 0.60 41.27 54.00 -12.73 A 1.00
12310.00| 48.79 | 42.20 10.49 3643 | 9.50 | 0.35 55.89 74.00 -18.11 P 1.00
12310.00| 34.25 42.20 10.49 36.43 | 9.50 | 0.35 41.35 54.00 -12.65 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus

Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin

Test Mode IEEE 802.11n HT20 TX (CH Low) | TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1608.00 [ 48.73 27.34 3.77 36.86 | 9.50 | 0.00 33.48 74.00 -40.52 P 1.00
1608.00 [ 34.50 | 27.34 3.77 36.86 | 9.50 | 0.00 19.25 54.00 -34.75 A 1.00
3216.09 | 51.59 30.80 5.63 36.82 | 9.50 | 0.00 41.70 74.00 -32.30 P 1.00
3216.09 | 46.72 30.80 5.63 36.82 | 9.50 | 0.00 36.83 54.00 -17.17 A 1.00
4833.19 | 53.82 34.53 6.32 36.60 | 9.50 | 0.34 48.91 74.00 -25.09 P 1.00
4833.19 | 40.70 34.53 6.32 36.60 | 9.50 | 0.34 35.79 54.00 -18.21 A 1.00
7231.81 | 50.27 39.53 8.27 36.85 | 9.50 | 0.91 52.63 74.00 -21.37 P 1.00
7231.81 | 36.36 39.53 8.27 36.85 | 9.50 | 0.91 38.72 54.00 -15.28 A 1.00
9647.68 | 57.12 | 40.38 9.35 37.50 | 9.50 | 0.54 60.39 74.00 -13.61 P 1.00
9647.68 | 39.48 40.38 9.35 37.50 | 9.50 | 0.54 42.75 54.00 -11.25 A 1.00
12058.43| 51.08 41.79 10.56 | 36.55 | 9.50 | 0.43 57.82 74.00 -16.18 P 1.00
12058.43| 34.81 41.79 10.56 36.55 | 9.50 | 043 41.55 54.00 -12.45 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1608.00 | 49.28 | 27.34 3.77 36.86 | 9.50 | 0.00 34.03 74.00 | -39.97 P 1.00
1608.00 | 33.73 | 27.34 3.77 36.86 | 9.50 | 0.00 18.48 54.00 | -35.52 A 1.00
3216.09 | 52.74 | 30.80 5.63 36.82 | 9.50 [ 0.00 42.85 74.00 | -31.15 P 1.00
3216.09 | 48.61 30.80 5.63 36.82 | 9.50 [ 0.00 38.72 54.00 | -15.28 A 1.00
4833.19 | 50.63 34.53 6.32 36.60 | 9.50 [ 0.34 45.72 74.00 | -28.28 P 1.00
4833.19 [ 36.52 | 34.53 6.32 36.60 | 9.50 [ 0.34 31.61 54.00 | -22.39 A 1.00
7231.81 | 52.02 | 39.53 8.27 36.85 | 9.50 | 0.91 54.38 74.00 | -19.62 P 1.00
7231.81 | 37.56 | 39.53 8.27 36.85 | 9.50 | 0.91 39.92 54.00 | -14.08 A 1.00
9647.68 | 57.72 | 40.38 9.35 37.50 | 9.50 | 0.54 60.99 74.00 | -13.01 P 1.00
9647.68 | 39.83 | 40.38 9.35 37.50 | 9.50 | 0.54 43.10 54.00 | -10.90 A 1.00

12058.43| 51.10 | 41.79 10.56 | 36.55 | 9.50 | 043 57.84 74.00 | -16.16 P 1.00
12058.43| 34.58 | 41.79 10.56 | 36.55 | 9.50 | 043 41.32 54.00 | -12.68 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus

Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin

Test Mode IEEE 802.11n HT20 TX (CH Middle) |TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1624.66 | 47.84 | 27.47 3.80 36.85 | 9.50 | 0.00 32.76 74.00 -41.24 P 1.00
1624.66 | 36.05 2747 3.80 36.85 | 9.50 | 0.00 20.97 54.00 -33.03 A 1.00
3249.55| 52.36 30.80 5.65 36.81 | 9.50 | 0.00 42.50 74.00 -31.50 P 1.00
3249.55 | 47.17 30.80 5.65 36.81 | 9.50 | 0.00 37.31 54.00 -16.69 A 1.00
4868.60 | 53.29 34.59 6.32 36.61 | 9.50 | 0.30 48.39 74.00 -25.61 P 1.00
4868.60 | 40.16 34.59 6.32 36.61 | 9.50 | 0.30 35.26 54.00 -18.74 A 1.00
7308.95 | 54.23 39.61 8.30 36.93 | 9.50 | 0.84 56.54 74.00 -17.46 P 1.00
7308.95 | 40.55 39.61 8.30 36.93 | 9.50 | 0.84 42.86 54.00 -11.14 A 1.00
9747.13 | 62.85 40.30 9.54 37.58 | 9.50 | 0.57 66.19 74.00 -7.81 P 1.00
9747.13 | 46.61 40.30 9.54 37.58 | 9.50 | 0.57 49.95 54.00 -4.05 A 1.00
12189.58| 59.50 | 42.00 10.52 36.49 | 9.50 | 0.39 66.43 74.00 -7.57 P 1.00
12189.58| 41.06 | 42.00 10.52 36.49 | 9.50 | 0.39 47.99 54.00 -6.01 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1624.66 | 50.89 | 27.47 3.80 36.85 | 9.50 | 0.00 35.81 74.00 | -38.19 P 1.00
1624.66 | 36.09 | 27.47 3.80 36.85 | 9.50 | 0.00 21.01 54.00 | -32.99 A 1.00
3249.55 | 53.20 | 30.80 5.65 36.81 | 9.50 [ 0.00 43.34 74.00 | -30.66 P 1.00
3249.55 | 48.94 | 30.80 5.65 36.81 | 9.50 [ 0.00 39.08 54.00 | -14.92 A 1.00
4868.60 [ 57.29 | 34.59 6.32 36.61 | 9.50 [ 0.30 52.39 74.00 | -21.61 P 1.00
4868.60 [ 41.60 | 34.59 6.32 36.61 | 9.50 [ 0.30 36.70 54.00 | -17.30 A 1.00
7308.95| 57.88 | 39.61 8.30 3693 | 9.50 | 0.84 60.19 74.00 | -13.81 P 1.00
7308.95 | 44.33 39.61 8.30 3693 | 9.50 | 0.84 46.64 54.00 -7.36 A 1.00
9747.13 | 62.62 | 40.30 9.54 37.58 | 9.50 | 0.57 65.96 74.00 -8.04 P 1.00
9747.13 | 46.66 | 40.30 9.54 37.58 | 9.50 | 0.57 50.00 54.00 -4.00 A 1.00

12189.58| 58.25 | 42.00 10.52 | 36.49 | 9.50 | 0.39 65.18 74.00 -8.82 P 1.00
12189.58| 41.30 | 42.00 10.52 | 36.49 | 9.50 | 0.39 48.23 54.00 -5.77 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus

Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin

Test Mode IEEE 802.11n HT20 TX (CH High) |TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1641.35 | 48.21 27.60 3.82 36.84 | 9.50 | 0.00 33.30 74.00 -40.70 P 1.00
1641.35 | 34.53 27.60 3.82 36.84 | 9.50 | 0.00 19.62 54.00 -34.38 A 1.00
3282.68 | 50.79 30.80 5.67 36.80 | 9.50 | 0.00 40.96 74.00 -33.04 P 1.00
3282.68 | 44.55 30.80 5.67 36.80 | 9.50 | 0.00 34.72 54.00 -19.28 A 1.00
492330 | 49.36 34.68 6.32 36.62 | 9.50 | 0.25 44.48 74.00 -29.52 P 1.00
492330 | 36.92 34.68 6.32 36.62 | 9.50 | 0.25 32.04 54.00 -21.96 A 1.00
7393.15 | 48.27 39.69 8.33 37.02 | 9.50 | 0.76 50.53 74.00 -23.47 P 1.00
7393.15| 35.29 39.69 8.33 37.02 | 9.50 | 0.76 37.55 54.00 -16.45 A 1.00
9839.88 | 54.16 | 40.23 9.72 37.65 | 9.50 | 0.61 57.56 74.00 -16.44 P 1.00
9839.88 | 36.98 40.23 9.72 37.65 | 9.50 | 0.61 40.38 54.00 -13.62 A 1.00
12310.00| 48.28 42.20 10.49 3643 | 9.50 | 0.35 55.38 74.00 -18.62 P 1.00
12310.00| 34.25 42.20 10.49 36.43 | 9.50 | 0.35 41.35 54.00 -12.65 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
164135 49.58 | 27.60 3.82 36.84 | 9.50 | 0.00 34.67 74.00 | -39.33 P 1.00
164135 35.58 | 27.60 3.82 36.84 | 9.50 | 0.00 20.67 54.00 | -33.33 A 1.00
3282.68 | 53.08 | 30.80 5.67 36.80 | 9.50 [ 0.00 43.25 74.00 | -30.75 P 1.00
3282.68 | 47.25 | 30.80 5.67 36.80 | 9.50 [ 0.00 37.42 54.00 | -16.58 A 1.00
492330 52.30 | 34.68 6.32 36.62 | 9.50 | 0.25 47.42 74.00 | -26.58 P 1.00
492330 [ 38.79 | 34.68 6.32 36.62 | 9.50 | 0.25 3391 54.00 | -20.09 A 1.00
7393.15 | 49.99 | 39.69 8.33 37.02 | 9.50 | 0.76 52.25 74.00 | -21.75 P 1.00
7393.15| 35.50 | 39.69 8.33 37.02 | 9.50 | 0.76 37.76 54.00 | -16.24 A 1.00
9839.88 | 55.08 | 40.23 9.72 37.65 | 9.50 | 0.61 58.48 74.00 | -15.52 P 1.00
9839.88 | 37.65 | 40.23 9.72 37.65 | 9.50 | 0.61 41.05 54.00 | -12.95 A 1.00

12310.00| 49.27 | 42.20 10.49 | 36.43 | 9.50 | 035 56.37 74.00 | -17.63 P 1.00
12310.00| 34.15 | 42.20 10.49 | 36.43 | 9.50 | 035 41.25 54.00 | -12.75 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus

Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin

Test Mode IEEE 802.11n HT40 TX (CH Low) | TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1614.66 [ 48.30 | 27.39 3.78 36.86 | 9.50 | 0.00 33.12 74.00 -40.88 P 1.00
1614.66 | 35.11 27.39 3.78 36.86 | 9.50 | 0.00 19.93 54.00 -34.07 A 1.00
3229.38 | 52.91 30.80 5.64 36.82 | 9.50 | 0.00 43.03 74.00 -30.97 P 1.00
3229.38 | 46.37 30.80 5.64 36.82 | 9.50 | 0.00 36.49 54.00 -17.51 A 1.00
4849.01 | 48.48 34.56 6.32 36.60 | 9.50 | 0.32 43.58 74.00 -30.42 P 1.00
4849.01 | 35.97 34.56 6.32 36.60 | 9.50 | 0.32 31.07 54.00 -22.93 A 1.00
7271.63 | 47.31 39.57 8.28 36.89 | 9.50 | 0.87 49.65 74.00 -24.35 P 1.00
7271.63 | 35.05 39.57 8.28 36.89 | 9.50 | 0.87 37.39 54.00 -16.61 A 1.00
9688.00 | 47.85 40.35 9.43 37.53 | 9.50 | 0.55 51.15 74.00 -22.85 P 1.00
9688.00 | 34.69 | 40.35 9.43 37.53 | 9.50 | 0.55 37.99 54.00 -16.01 A 1.00
12110.00| 47.85 41.88 10.55 36.53 | 9.50 | 0.41 54.66 74.00 -19.34 P 1.00
12110.00| 33.95 41.88 10.55 36.53 | 9.50 | 0.41 40.76 54.00 -13.24 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1614.66 | 49.65 | 27.39 3.78 36.86 | 9.50 | 0.00 34.47 74.00 | -39.53 P 1.00
1614.66 | 3535 | 27.39 3.78 36.86 | 9.50 | 0.00 20.17 54.00 | -33.83 A 1.00
322938 | 52.90 | 30.80 5.64 36.82 | 9.50 [ 0.00 43.02 74.00 | -30.98 P 1.00
322938 | 47.79 | 30.80 5.64 36.82 | 9.50 [ 0.00 37.91 54.00 | -16.09 A 1.00
4849.01 | 48.12 | 34.56 6.32 36.60 | 9.50 [ 0.32 43.22 74.00 | -30.78 P 1.00
4849.01 [ 35.40 | 34.56 6.32 36.60 | 9.50 [ 0.32 30.50 54.00 | -23.50 A 1.00
7271.63 | 47.92 | 39.57 8.28 36.89 | 9.50 | 0.87 50.26 74.00 | -23.74 P 1.00
7271.63 | 3555 | 39.57 8.28 36.89 | 9.50 | 0.87 37.89 54.00 | -16.11 A 1.00
9688.00 | 48.51 40.35 9.43 37.53 | 9.50 | 0.55 51.81 74.00 | -22.19 P 1.00
9688.00 | 35.60 | 40.35 9.43 37.53 | 9.50 | 0.55 38.90 54.00 | -15.10 A 1.00

12110.00| 48.19 | 41.88 10.55 | 36.53 | 9.50 | 041 55.00 74.00 | -19.00 P 1.00
12110.00| 33.90 | 41.88 10.55 | 36.53 | 9.50 | 041 40.71 54.00 | -13.29 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus

Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/04/19
Applications
Model 65-VE241-P1 Test By Gundam Lin

Test Mode IEEE 802.11n HT40 TX (CH Middle) |TEMP & Humidity 22°C, 68%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1624.00 [ 49.27 | 27.47 3.80 36.85 | 9.50 | 0.00 34.18 74.00 -39.82 P 1.00
1624.00 [ 3597 | 27.47 3.80 36.85 | 9.50 | 0.00 20.88 54.00 -33.12 A 1.00
3249.55| 52.24 30.80 5.65 36.81 | 9.50 | 0.00 42.38 74.00 -31.62 P 1.00
3249.55| 47.33 30.80 5.65 36.81 | 9.50 | 0.00 37.47 54.00 -16.53 A 1.00
4874.46 | 50.72 34.60 6.32 36.61 | 9.50 | 0.30 45.82 74.00 -28.18 P 1.00
4874.46 | 38.06 34.60 6.32 36.61 | 9.50 | 0.30 33.16 54.00 -20.84 A 1.00
7304.90 | 52.17 39.60 8.30 36.92 | 9.50 | 0.84 54.49 74.00 -19.51 P 1.00
7304.90 | 38.81 39.60 8.30 36.92 | 9.50 | 0.84 41.13 54.00 -12.87 A 1.00
9741.90 | 55.82 | 40.31 9.53 37.57 | 9.50 | 0.57 59.15 74.00 -14.85 P 1.00
9741.90 | 42.35 40.31 9.53 37.57 | 9.50 | 0.57 45.68 54.00 -8.32 A 1.00
12181.55| 54.99 | 41.99 10.53 36.49 | 9.50 | 0.39 61.91 74.00 -12.09 P 1.00
12181.55| 37.60 | 41.99 10.53 36.49 | 9.50 | 0.39 44.52 54.00 -9.48 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1624.00 | 50.01 27.47 3.80 36.85 | 9.50 | 0.00 34.92 74.00 | -39.08 P 1.00
1624.00 | 36.08 | 27.47 3.80 36.85 | 9.50 | 0.00 20.99 54.00 | -33.01 A 1.00
3249.55 | 53.27 | 30.80 5.65 36.81 | 9.50 [ 0.00 43.41 74.00 | -30.59 P 1.00
3249.55 | 48.78 | 30.80 5.65 36.81 | 9.50 [ 0.00 38.92 54.00 | -15.08 A 1.00
4874.46 [ 53.01 34.60 6.32 36.61 | 9.50 [ 0.30 48.11 74.00 | -25.89 P 1.00
4874.46 | 38.21 34.60 6.32 36.61 | 9.50 [ 0.30 33.31 54.00 | -20.69 A 1.00
730490 | 55.71 39.60 8.30 3692 | 9.50 | 0.84 58.03 74.00 | -15.97 P 1.00
730490 | 41.49 | 39.60 8.30 3692 | 9.50 | 0.84 43.81 54.00 | -10.19 A 1.00
974190 | 56.68 | 40.31 9.53 37.57 | 9.50 | 0.57 60.01 74.00 | -13.99 P 1.00
974190 | 42.77 | 40.31 9.53 37.57 | 9.50 | 0.57 46.10 54.00 -7.90 A 1.00

12181.55] 53.85 | 41.99 10.53 | 36.49 | 9.50 | 0.39 60.77 74.00 | -13.23 P 1.00
12181.55] 37.88 | 41.99 10.53 | 36.49 | 9.50 | 0.39 44.80 54.00 -9.20 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Qualcomm RoHS WLAN CardBus

Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/03/26
Applications
Model 65-VE241-P1 Test By Gundam Lin

Test Mode IEEE 802.11n HT40 TX (CH High) |TEMP & Humidity 23°C, 83%

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1634.66 | 49.50 | 27.55 3.81 36.84 | 9.50 | 0.00 34.52 74.00 -39.48 P 1.00
1634.66 | 3520 | 27.55 3.81 36.84 | 9.50 | 0.00 20.22 54.00 -33.78 A 1.00
3269.43 | 50.78 30.80 5.66 36.80 | 9.50 | 0.00 40.94 74.00 -33.06 P 1.00
3269.43 | 45.49 30.80 5.66 36.80 | 9.50 | 0.00 35.65 54.00 -18.35 A 1.00
4903.12 | 48.76 34.64 6.32 36.62 | 9.50 | 0.27 43.88 74.00 -30.12 P 1.00
4903.12 | 35.69 34.64 6.32 36.62 | 9.50 | 0.27 30.81 54.00 -23.19 A 1.00
7356.00 | 47.25 39.66 8.32 36.98 | 9.50 | 0.79 49.54 74.00 -24.46 P 1.00
7356.00 | 33.98 39.66 8.32 36.98 | 9.50 | 0.79 36.27 54.00 -17.73 A 1.00
9809.12 | 49.69 | 40.25 9.66 37.63 | 9.50 | 0.60 53.07 74.00 -20.93 P 1.00
9809.12 | 35.15 40.25 9.66 37.63 | 9.50 | 0.60 38.53 54.00 -15.47 A 1.00
12260.00| 47.28 42.12 10.50 | 36.46 | 9.50 | 0.37 54.31 74.00 -19.69 P 1.00
12260.00| 33.66 | 42.12 10.50 36.46 | 9.50 | 0.37 40.69 54.00 -13.31 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)
1634.66 | 51.92 | 27.55 3.81 36.84 | 9.50 | 0.00 36.94 74.00 | -37.06 P 1.00
1634.66 | 35.47 | 27.55 3.81 36.84 | 9.50 | 0.00 20.49 54.00 | -33.51 A 1.00
3269.43 | 51.97 | 30.80 5.66 36.80 | 9.50 [ 0.00 42.13 74.00 | -31.87 P 1.00
3269.43 | 47.07 | 30.80 5.66 36.80 | 9.50 [ 0.00 37.23 54.00 | -16.77 A 1.00
4903.12 | 48.62 | 34.64 6.32 36.62 | 9.50 | 0.27 43.74 74.00 | -30.26 P 1.00
4903.12 | 35.56 | 34.64 6.32 36.62 | 9.50 | 0.27 30.68 54.00 | -23.32 A 1.00
7356.00 | 47.14 | 39.66 8.32 3698 | 9.50 [ 0.79 49.43 74.00 | -24.57 P 1.00
7356.00 | 34.85 | 39.66 8.32 3698 | 9.50 [ 0.79 37.14 54.00 | -16.86 A 1.00
9809.12 | 49.89 | 40.25 9.66 37.63 | 9.50 | 0.60 53.27 74.00 | -20.73 P 1.00
9809.12 | 35.43 | 40.25 9.66 37.63 | 9.50 | 0.60 38.81 54.00 | -15.19 A 1.00

12260.00| 47.26 | 42.12 10.50 | 36.46 | 9.50 | 037 54.29 74.00 | -19.71 P 1.00
12260.00| 33.75 | 42.12 10.50 | 36.46 | 9.50 | 037 40.78 54.00 | -13.22 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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8.7.4 RESTRICTED BAND EDGES

Detector mode : Peak Polarity : Horizontal
CH Low ( IEEE 802.11b mode)
Marker 2 [T1] RBLI 1 MHz RF Attt 0 de
Ref Lvl B5.75 dBu¥  WBM 1 MHz
122.7 dBuv 2.38400802 GHz SHT B s Unit dBuy
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Detector mode : Average Polarity : Horizontal
CH Low ( IEEE 802.11b mode)
@ Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lyl 51.12 dBuv VB 10 Hz
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Start 2.21 GHz 11.5 MHz~ Stop 2,425 GHz
Date: 19, 4PR.2007  22:59:41
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Detector mode : Peak Polarity : Vertical
CH Low ( IEEE 802.11b mode)
Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
<%%>Ref Lvl B5.20 dBuv VB 1 MHz
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Start 2.31 GHz 11.5 MHz~ Stop 2,425 GHz
Date: 19, AFR. 2007  23:04:09
Detector mode : Average Polarity : Vertical
CH Low ( IEEE 802.11b mode)
@ Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lvl 51.08 dBuy WEL 10 Hz
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Detector mode : Peak

Polarity : Horizontal

CH High ( IEEE 802.11b mode)
<%%> Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lyl 71.52 dBuv VB 1 MHz
122.7 dBuv 2.48350000 GHz SHT 5 ms Uit dB v
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Date: 19, APR. 2007  13:23:12

Detector mode : Average

Polarity : Horizontal

CH High ( IEEE 802.11b mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 53.82 dBav VEL 10 Hz
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Date: 19, APR. 2007  13:29:51
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Detector mode : Peak Polarity : Vertical

CH High ( IEEE 802.11b mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 70.08 dBuY VB 1 MHz
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Detector mode : Average

Polarity : Vertical

CH High ( IEEE 802.11b mode)
@ Marker 2 [T11 REBL 1 MHz RF Att 0 dB
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Detector mode : Peak Polarity : Horizontal
CH Low ( IEEE 802.11g mode)
Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
@Ref Lvl 72.10 dBuv VB 1 MHz
122.7 dBuy 2.33000000 GHz SHT 5 oms Umit dB Y
gu = HE O f=pd ot T2th U'Bw'-

2.35000000 GHz

110 11711 10447 dBuv
QMR%\GHZ

100 / \

W TvTER \ M8

B Ww

L 01 74 |dBuv 3l

70 %A
&0 py
20
40
20
F
22.7 |
Start 2.31 GHz 11.5 NMHz~ Stap 2.425 GHz
BERT=H 19 . APR. 2007 15:14:29
Detector mode : Average Polarity : Horizontal
CH Low ( IEEE 802.11g mode)
@ Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
Ref Lwvl 52.69 dBuv VB 10 Hz
122.7 dBuy 2.33000000 GHz SHT 29 = Umit dB Y
122
120 —=5—+ 8 -Ditend ACANRES SRSt psr
2.35000000 GHz -
110 F1|lT11] 99 .44 dBpuv

2.41140281 GHz
1

) oy

TVIEW Ma

/
m |
Y

e /f\/"
F01 54 By S AW
50 /ﬁ/

40

20

a2.7 |
Start 2.31 GHz 11.5 NMHz~ Stop 2.4235 GHz

BERT=H 19 . APR. 2007 15:23:36
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Detector mode : Peak Polarity : Vertical
CH Low ( IEEE 802.11g mode)
@ Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
Ref Lwvl B9.708 dBuv WEBL 1 MHz
122.7 dBuy 2.38530882 GHz SHT 5 oms Umit dB Y
122
120 —=8-—+—fB-Lifeat *ortFd F8-Pa—dERy
2.38330862 GHz -

v

[T11 10810 dBuy

110
2.;1\1/2}‘35\1/14\\6»42

il Iy
¥ Lﬂ

80 }W”
D1 74 0By i

. i)
e

60

20
40
20
F
22.7 |
Start 2.31 GHz 11.5 NMHz~ Stap 2.425 GHz
BERT=H 19 . APR. 2007 15:29:37
Detector mode : Average Polarity : Vertical
CH Low ( IEEE 802.11g mode)
@ Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
Ref Lwvl 51.91 dBuv VB 10 Hz
122.7 dBuy 2.33000000 GHz SHT 29 = Umit dB Y
122
120 —=8-—+—fB-Lifeat *ortFd StEtdERy
2.35000000 GHz -
110 F1|lT11] 98 .87 dBuv
2.41163327 GHz
100 !

1A
W TvTER / \ M8
|

|

70

50
HFO1 54 |8y

50
_,—/‘fﬂ/

40—

20

a2.7 |
Start 2.31 GHz 11.5 NMHz~ Stop 2.4235 GHz

BERT=H 19 . APR. 2007 15:36:32
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Detector mode : Peak Polarity : Horizontal
CH High ( IEEE 802.11g mode)
<%%> Marker 2 [T1] REBLI 1 MHz RF Attt 0 de
Ref Lvl 73.12 dBuv VB 1 MHz
122.7 dBuy 2.48360020 GHz SHT 5 oms Umit dB Y
122
120 —=8-—+—fB-Lifeat B P3tE OBy
2.48360020 GHz -
110 1 T1 0111 107.399 dBuv
2. 45611222 GHz
/ﬂ&\ w\"”"‘ww-f“\»\
100 fh

90 :}YLN \ M8
ol e

v
= AJ
LDt 74 BV e
70
i
o hhumﬁw“um‘“uAuhwv
50
40
20
F1
22.7 |
Start 2.43 GHz S MHz~ Stap 2.5 GHz
Date: 19 APR. 2007 10:56:13
Detector mode : Average Polarity : Horizontal
CH High ( IEEE 802.11g mode)
<%%> Marker 2 [T11 REBL 1 MHz RF &ttt 0 dB
Ref Lwvl 53.03 dBuv WEBL 10 Hz
122.7 dBuv 2.48350000 GHz ST 12.5 s Unit dBuy
122
120j—=S-——fB-Dttsgt B 533 oER
2. 48350000 GHz| I
110 F1 1711 97.85 dBuv
2.455B1[162 GHz
100 1

x\\//\\/ﬁx/\,

90 TVTEY \ M8
&0 /

I \

50
HOl 94 By ‘\\
50
_R\;i_
40
20
F1
23,7 |
Start 2.43 GHz S MHz~ Stop 2.5 GHz

BERT=H 19 . APR. 2007 11:03:16
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Detector mode : Peak Polarity : Vertical
CH High ( IEEE 802.11g mode)
<%%> Marker 2 [T11] RELI 1 MHz RF att 0 dB
Ref Lv] 71.35 dBuy  VEM 1 MHz
122.7 dBuv 2.48370040 BHz  SHT 5 ms Unit By
122,
120 —=5—+ 8 -Ditend tF+ s R
2.29370040 Grz| I
110 1 T1 0111 107.87 dBuv
Ao ™ /}\ 2.46853707 GHz

100 r(

90 ]V[N \ M8
aole h

v wr
FO1 74 |[dBay M“AMM {—&

. LI 'W
Mwww
* TR
50
40
=20
F1
22,7 |
Start 2.45 GHz 5 MHz~ Stap 2.5 GHz
Date: 19, AFR. 2007  10:46:25
Detector mode : Average Polarity : Vertical
CH High ( IEEE 802.11g mode)
<%%> Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lvl 53.44 dBuv WEL 10 Hz
122.7 dBuv 2.48400100 GHz SWT 12,5 s Unit dBuy
122
120—=25-—+—gb Dffsat £F+3 e T
2.4B4001100 GHz -
110 ¥1[171] 98.00 dEuv
2. 46903B0& GHz
100 L
/f\\/m\ﬁf\\/‘/v\
90 TVTER \ M8
B0 / \
?o\j \ .
50 \/"/\
2
L0154 [dBuv =
50
‘\\L'__\-ﬂ
e ——
40
=20
F1
22,7 |
Start 2.45 GHz 5 MHz~ Stap 2.5 GHz
Date: 19, AFR. 2007 10:51:20
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Detector mode : Peak Polarity : Horizontal
CH Low (IEEE 802.11n HT20 mode)
Marker 2 [T1] REBLI 1 MHz RF Attt 0 de
@Ref Lvl 71.11 dBuv VB 1 MHz
122.7 dBuy 2.733000000 GHz SHT 5 oms Umit dBuv
122,
120 = e [f femt o+ B R
2.35000000 GHz -

110 11711 104,45 dEuv
100 / \
W TvTER \ M8
B0 Wﬂ I
L D1 74 0By i

70 M\[
50 fu

20
40
20
F
a2.7 |
Start 2.31 GHz 11.5 NMHz~ Stop 2.4235 GHz
BERT=H 19 APR. 2007 14:47:01
Detector mode : Average Polarity : Horizontal
CH Low (IEEE 802.11n HT20 mode)
@ Marker 2 [T1] REBLI 1 MHz RF Attt 0 de
Ref Lvl 53.48 dBuv VB 10 Hz
122.7 dBuy 2.733000000 GHz SHT 29 s Unit dBuv
122,
120 —25-+—fB D& feat ot 53 e ey
2.35000000 GHz -
110 F1|lT11] 98 .54 dBuv
2.41140281 GHz
100

I A |
[
) |

. J

LDt 54 [dBuv ‘"\,/

20 /\/

40

20

a2.7 |
Start 2.31 GHz 11.5 NMHz~ Stop 2.4235 GHz

BERT=H 19 . APR. 2007  14:40:20
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Detector mode : Peak

Polarity : Vertical

CH Low (IEEE 802.11n HT20 mode)
@ Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lyl 70.48 dBuY VB 1 MHz
122.7 dBuv 2.38976954 GHz SWT E ms Unit dBuy
122,
120—=25-—+—gb Dffsat o Ry
2.38976954 GHz -
0 w1711 107 86 dBav
2.41%}%@\@42
100 //M\/ \
W TvTER \uma
&0 ‘."Nj
LDt 74 [HBuy % (-
0
&0 M '
50
40
=20
F
22,7 |
Start 2.21 GHz 11.5 MHz~ Stop 2,425 GHz
Date: 19, 4PR.2007  14:51:21
Detector mode : Average Polarity : Vertical
CH Low (IEEE 802.11n HT20 mode)
@ Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lyl 52.65 dBuv VB 10 Hz
122.7 dBuv 2.33000000 GHz SWT 29 s Unit dBuy
122,
120—=25-—+—gb Dffsat o Sra Lo
2.39000000 GHz -
0 w1711 98.144 dBpv
2.41163327 GHz
100 /ij
W TvTER { \fr\\ M8
&0 \A
0
&0 .
LDt 54 [dBuv :
50
4D_;___’,_‘_,_H—\_./_“uh\____,_—r—~—f—*’_'_ﬂ__ﬂ__—_/\-
=20
F
22,7 |
Start 2.21 GHz 11.5 MHz~ Stop 2,425 GHz
Date: 13, 4PR.2007  14:58:00
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Detector mode : Peak

Polarity : Horizontal

CH High (IEEE 802.11n HT20 mode)
<%%> Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 72.96 dBuv VEL 1 MHz
122.7 dBuv 2.48350000 GHz SHT 5 ms Uit dB v
122
120)—=5-——gB-Offsgt £F+3 P2 BEdEwv
248350000 GHz -
110 } ¥1 /1711 107 .22 dBpuv
,Ex\ 2.45591|182 GHz
7] UV
100 / \
%J)]\FLN \ M8
50 Al
W
LDt 74 [dBav l’kJ‘A f
0 1
- rkudy MﬁMLW
50
40
0
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19, 4PR. 2007  10:16:30

Detector mode : Average

Polarity : Horizontal

CH High (IEEE 802.11n HT20 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lvl 53.44 dBuv VB 10 Hz
122.7 dBuv 2.48350000 GHz SHT 12.5 s Uit dB v
122
120)—=5-——gB-Offsgt £F+3 B3R
248350000 GHz
. ¥1]IT11 96.183 dEuv
2. 45601202 GHz
100 t
90 1\!7&1 \ M8
a0 / \
?U/\J
60
L0154 [dBuv 3
50
—~—]
40
20
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19, APR. 2007  10:21:31
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Detector mode : Peak

Polarity : Vertical

CH High (IEEE 802.11n HT20 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 72.64 dBuv VEL 1 MHz
122.7 dBuv 2.483900B0 GHz SHT 5 ms Uit dB v
122
120)—=5-——gB-Offsgt £F+3 P 2By
248380080 GHz -
110 . ¥1]IT11 107 .37 dBpuv
2. 46873747 GHz
100 / \
90 ?Lu \ 14
80 ik
Wy
Lot 74 1BV JWI 2
70 \m.!!‘l‘u )\1‘
o WMW’% A
50
40
0
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19, APR.2D07  10:01:45

Detector mode : Average

Polarity : Vertical

CH High (IEEE 802.11n HT20 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lwl 53.78 dBuv WEI 10 Hz
122.7 dBuv 2.48400100 GHz SHT 12.5 s Uit dB v
122
120)—=5-——gB-Offsgt £+ F3PE e
2.48400(100 GHz -
. ¥1]IT11 96.33 dEuv
2. 469023808 GHz
100 1
90 1v1;u \ M8
a0 / 1‘\
?U/.J 'k:"\/_
G0
2
HOl 94 [dBuy ¥
50
\.-H—\_,ﬁ_\
—————.
40
20
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19 . APR. 2007 {0:07:20
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Detector mode : Peak Polarity : Horizontal
CH Low (IEEE 802.11n HT40 mode)
@ Marker 2 [T11 RELI 1 MHz RF Attt 0 de
Ref Lyl B9.65 dBuv VB 1 MHz
122.7 dBuv 2.33000000 GHz SHT E ms Unit dBuy
122,
120—=25-—+—gb Dffsat o oL L
2.39000000 GHz -
0 w1 111] 104.03 dBav
2.41624248 GHz
100 Falra) K A
/ U F [
W TvTER J M8
&0
L 01 74 [dBuv . J,-,J
L |

7 wﬂi -

N

60 WMJW

N
20
40
20
F
a2.7 |
Start 2.31 GHz 11.5 NMHz~ Stop 2.4235 GHz
BERT=H 19 . APR. 2007 17¥:05:36
Detector mode : Average Polarity : Horizontal
CH Low (IEEE 802.11n HT40 mode)
@ Marker 2 [T1] REBLI 1 MHz RF Attt 0 de
Ref Lvl 53.50 dBuv VB 10 Hz
122.7 dBuy 2.38631263 GHz SHT 29 s Unit dBuv
122,
120 —25-+—fB D& feat ot 53EEdERy
2.3BB31E63 GHz -
110 F1|lT11] 94.30 dBuv
2.41647285 GHz
100

1

I taaa s

80 f
70

- N
FO1 94 |[dBuy

20

]

20

a2.7 |
Start 2.31 GHz 11.5 NMHz~ Stop 2.4235 GHz

BERT=H 19 APR. 2007 1#:10:21
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Detector mode : Peak

Polarity : Vertical

CH Low (IEEE 802.11n HT40 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lwl BE7.53 dBuv WEI 1 MHz
122.7 dBuv 2.38723447 [GHz SHT 5 ms Uit dB v
122
120 = He-0EE t o+ = g ni =y ra
2.38723447 GHz -
110 11711 103.20 dEav
2.41593381? GHz
100 [f\ﬂJ*
W TvTER / M8
B0
FO1 74 |dBuv
0 ] | A (’J
MWW
. MWM
WWWM
50
40
20
F
22,7 |
Start 2.321 GHz 11.5 HHz - Stop 2.425 GHz
Date: 19 . APR. 2007 {7¥:13:40

Detector mode : Average

Polarity : Vertical

CH Low (IEEE 802.11n HT40 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 51.71 dBuv VB 10 Hz
122.7 dBuv 2.3BB54309 GHz SHT 29 s Uit dB v
122,
120)—=5-——gB-Offsgt For ErtA i
2.3B654303 GHz -
0 v1]|[T1] 93.05 dEuv
2.41670R41 GHz
100
1
I TvTER [K ~ s 1Ha
&0 [
0 [
&0
FO1 94 |[dBuy 2 JA
x
50 —
_\/"\f
|~
a0 ] _’____,_/—/“’7
20
F
33,7 |
Start 2.21 GHz 11.5 HHz - Stop 2.425 GHz
Date: 13, 4PR.2007  17:16:45
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Detector mode : Peak Polarity : Horizontal
CH High (IEEE 802.11n HT40 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 73.04 dBav VEL 1 MHz
122.7 dBuv 2.49572445 [GHz SHT 5 ms Uit dB v
122
120)—=5-——gB-Offsgt £+ BNy AL e lyra
2.48572445 GHz -
110 Y1 1711 103 .87 dBav
) 2.45671142 GHz
¥
! Y. A W ciun
W TvTER \ M8
&0 \\(,\
2
L0174 dBuyv [N LY.L
- T M e ’..”“"w“\% h%
60
50
40
0
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19, APR. 2D07  18:45:24
Detector mode : Average Polarity : Horizontal
CH High (IEEE 802.11n HT40 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 52.91 dBav VEL 10 Hz
122.7 dBuv 2.48350000 GHz SHT 12.5 s Uit dB v
122
120)—=5-——gB-Offsgt £+ FreE
248350000 GHz -
110 Y1 1711 79.140 dBuv
2.45691383 GHz
100
W TvTER M8
1
&0
70 \
” \/\
HOl 94 [dBuy M
R
50
40
0
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19, APR.2D07  18:51:1%
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Detector mode : Peak

Polarity : Vertical

CH High (IEEE 802.11n HT40 mode)
<%%> Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lwl 73.74 dBuv WEI 1 MHz
122.7 dBuv 2.4399431B6 GHz SHT 5 ms Uit dB v
122
120)—=5-——gB-Offsgt £+ S WL e lyra
2.4894318b GHz -
. ¥1]IT11 104 .36 dEuv
] 2.45891[784 GHz
100 et ] 4/‘/\1\ P VI T
Ly w Sl
W TvTER \ﬂ M8
a0
Y 2
L D1 74 [dBav bl x
70 ‘{Jll |f"\lL"\l Jf\ il I
G0
50
40
20
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19 APR. 2007 18:36:03

Detector mode : Average

Polarity : Vertical

CH High (IEEE 802.11n HT40 mode)
@ Marker 2 [T11 RELI 1 MHz RF Att 0 de
Ref Lyl 53.40 dBev VEL 10 Hz
122.7 dBuv 2.48951202 GHz SHT 12.5 s Uit dB v
122
120)—=5-——gB-Offsgt £F+3 e
24895102 GHz
110 ¥1]IT11 79.144 dBuv
2.45851703 GH=z
100
W TvTER M8
t
&0 —] =
g \/—’x\_/—\
70 \
60
L D1 54 B \/\ — 2
50 AN ]
40
0
Fl1
22,7 |
Start 2.45 GHz S MHz~ Stap 2.5 GHz
Date: 19, APR.2D07  18:41:14
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8.8 POWERLINE CONDUCTED EMISSIONS
LIMITS

§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional radiator that
is designed to be connected to the public utility (AC) power line, the radio frequency voltage that
is conducted back onto the AC power line on any frequency or frequencies within the band 150
kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50 pH/50
ohms line impedance stabilization network (LISN). Compliance with the provisions of this
paragraph shall be based on the measurement of the radio frequency voltage between each power

line and ground at the power terminal.

The lower limit applies at the boundary between the frequency ranges.

Frequency of Emission (MHz) Conducted limit (dBuv)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50

TEST EQUIPMENT

The following test equipment is used during the conducted powerline tests :

. Date of Calibration
Manufacturer or Type| Model No. | Serial No. Calibration Period Remark
EMCO L.I.S.N. 3850/2 9311-1025 | January 26, 2007 1 Year FINAL
CHASE L.I.S.N NNLK 8129 | 8129118 January 26, 2007 1 Year FINAL
ECOM L.I.S.N 3810/2 9801-1850 |February 26,2007 | 1 Year FINAL
R & S TEST
RECEIVER ESHS30 | 838550/003 | January 31, 2007 1 Year FINAL
KEENE SHIELDED
No.1 A A FINAL
ROOM 5983 0 N/ N/ IN
R & SPULSE LIMIT | EHS3Z2 |357.8810.52 | July 10,2006 1 Year FINAL
N TYPE COAXIAL
CABLE August 21, 2006 1 Year FINAL

50Q2 TERMINATOR July 10, 2006 1 Year FINAL
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TEST SETUP
POWERLINE of POWERLINE
PERIPHERALS of EUT
120VAC w ¢
60Hz — | L.LSN. LISN. ——
120VAC
60Hz
EUT &
PERIPHERALS
120VAC
60Hz ISOLATE SPECTRUM ANALYZER
= TRANSFORMER | /TEST RECEIVER

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and
80cm above the horizontal ground plane. The EUT IS CONFIGURED IN ACCORDANCE

WITH ANSI C63.4.

The resolution bandwidth is set to 9 kHz for both quasi-peak detection and average detection

measurements.

Line conducted data is recorded for both NEUTRAL and LINE.

TEST RESULTS

No non-compliance noted
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CONDUCTED RF VOLTAGE MEASUREMENT

Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/05/02
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode TX Mode TEMP & Humidity 25.2°C, 54%
LINE
80 Level {dBu\) Date: 2007-05-02 Time: 10:55:24
\ CISPR22 CLASS-B(QP)
I
Wi 14 CISPR22 CLASS-B(AVG)
| 1 | I
40|} ° i ||
A 4 i
i Il l i | :
| r 10
0
015 0.5 1 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Ereq. Corr. Reading Talue Emizsion Level Limit Margin
Factor dBul dBulr dBul dBulf
MH= dB o.p fre Q.p five o.p five o.p Rve
0.157 0.15 49_55  28.53 4970 2868 £5.09 5509 -15.40 -16.42
0._230 0.1z 4731 37.57 47.43  37.69 62.44 52.44 -15.00 -14.74
0_231 0.13 4075  31.91 4088  32.04 59.42 49 42 -18.54 -17_38
0_461 0.13 33.12  22.94 33.25 Z3_07 56.67 4667 -23.42 -2%_60
0._781 0. 14 35.02 24_94 35.16 25_08 56.00 46.00 -20.84 -20_92
2121 0.18 42_ 42 2686 42 60  %7.04 56.00 46.00 -13.40 -%_9%
3.735 0.27 4895  33.88 49.22  34.15 56.00 d6.00 -6.78 -11.85
9_g09 0.53 32.23  22_80 32.76  23_33 G0.00 5000 -27.24 -26_67
26.558 1.32 28.93  20.53 30.25 Z1_85 &0.00 S50.00 -29.75 -28_15
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value



_@ Compliance Certification Services Inc. FCCID :J9C-65VE241P1
Report No. : 70403205-RP1

Page 158  of 167

Qualcomm RoHS WLAN CardBus
Product Name b/g/n Adapter for 2.4 GHz Client Test Date 2007/05/02
Applications
Model 65-VE241-P1 Test By Gundam Lin
Test Mode TX Mode TEMP & Humidity 25.2°C, 54%
NEUTRAL
OLeveI {dBu\} Date: 2007-05-02 Time: 10:48:14
\ CISPR22 CLASS-B(OP)
|
r' : CISPR22 CLASS-B(AVG)
!i I W
40 1 :
i III1 1 15
3 | |'
0
0.15 0.5 1 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Ereq. Corr. Reading Talue Emiszion Lewvel Limit Margin
Factor dBul dBulf dBul dBul
MHz dE 0.7 Ave o.r Ave Q.r Ave 0.p Ave
0.174 0.12 52.64 43.34 52.76 43.46 64.77 54.77 -11.01 -11.31
0.232 0.1z 47.10 37.70 47. 22  371.82 62.3% 52.3% -15.17 -14_57
0.345 0.13 37.64  33.65 37.77  33.1%8 59.0% 49 0% -21.32 -15.31
0.749 0.14 36.82  31.01 36.96 31.15 56.00 46.00 -19.04 -14_85
2.138 0.17 42 60  36.58 42717  36.75 56.00 46.00 -13.23 -9_25
3.651 0.19 46.51  31.75 46.70  31.94 56.00 46.00 -9.30 -14.06
9._705 0.52 34.00 28.04 34.52 28.56 G0_00 50.00 -25 .48 -21_44
24659 1.40 32.10 2459 32.50 25.99 60_00 50.00 -26.50 -24.01
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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9. ANTENNA REQUIREMENT
9.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

9.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is Printed antenna. The peak Gain of this antenna is 1.44dBi at
2.4GHz.





